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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

Section 1. Summary of Test Results
Manufacturer: Navini Networks
Model No.: 2305 - 2360 LMX E
Serial No.: None
General: All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 27.

|X| New Submission |X| Production Unit

|:| Class Il Permissive Change |:| Pre-Production Unit
This test report relates only to the item(s) tested.

The following deviations from, additions to, or exclusions from the test specifications have been
made. none
See “ Summary of Test Data”.

Nemko Dallas Inc. authorizes the above named company to reproduce this report provided it is
reproduced in its entirety and for use by the company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made
based on it, are the responsibility of such third parties. Nemko Dallas Inc. accepts no
responsibility for damages, if any, suffered by any third party as a result of decisions made or
actions based on this report.

This report applies only to the items tested.
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE

PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

Summary Of Test Data

NAME OF TEST PARA. PART 27 RESULT

NO. PARA. NO.
RF Power Output 2.1046 27.50 Complies
Occupied Bandwidth 2.1049 27.53(a) Complies
Spurious Emissions @ Antenna Terminals 2.1051 27.53(a) Complies
Field Strength of Spurious Radiation 2.1053 27.53(a) Complies
Frequency Stability 2.1055 27.54 Complies
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Nemko Dallas

Section 2.

Supply Power:
Frequency Range:
Type(s) of Modulation:
Emission Designator:
Output Impedance:

RF Power Output Rated:

Duty Cycle:

Operator Selection Of Operating

Frequency:

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

Power Output Adjustment Capability:

70 + 10 log

D\

2300 MHz T

N N
I I
= =
To) o
o -
™ ™
N N

70 + 10 log

2315 MH7

General Equipment Specification

115 Vac
See Fig. 1 below
QPSK
500KFoW
50 ohms

See Section 3

Software controlled 50% TDD

Software controlled

Software controlled

DARS Band

80 + 10 log (P)

v

2320 MH7

2345 MHz
2350 MHz
2355 MHz
2360 MHz

2370 MHz
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

Description Of EUT

The equipment tested is a Customer Premise Equipment (CPE) transceiver that functions as a
wireless broadband data modem.

System Diagram

BTS

CPE
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

Section 3. RF Power Output
NAME OF TEST: RF Power Output PARA. NO.: 2.1046
TESTED BY: Kevin Rose DATE: September 12, 2005
Test Results: Complies

Measurement Data:

Antenna is detachable. The rf power output is measured at the rf output from the transmitter. The
measured power is Average with a power meter
Antenna gain: 6 dBi

Navini (SCDMA) Mode

Signal Type Carrier Position FCC FCC
A or B band CorD band
Tx Out TX Out (dBm)
(dBm)
8-Carrier 4 carriers (1 MHz) 14
BTS Signal From DARS
4 carriers (2 MHz) 23
From DARS
4 carriers (3 MHz) 24
From DARS
10-Carrier Outside 4 carriers 24
BTS Signal
Inside 4 carriers 28
6-Carrier BTS Outside 4 Carriers 25
Signal
Inside 4 Carriers 22
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Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

RF Output Power 802.16e Mode

Band CPE Signal Type Guard Band Power (dBm)
A LOW 1.6MHz OFDM 0.1MHz guard band from band edge 24dBm
A LOW 1.6MHz OFDM 1.1MHz or more guard band from 28dBm

band edge
A HIGH 1.6MHz OFDM 0.1MHz guard band from band edge 24dBm
A HIGH 1.6MHz OFDM 1.1MHz or more guard band from 28dBm
band edge
B LOW 1.6MHz OFDM 0.1MHz guard band from band edge 24dBm
B LOW 1.6MHz OFDM 1.1MHz or more guard band from 28dBm
band edge
B HIGH 1.6MHz OFDM 0.1MHz guard band from band edge 24dBm
B HIGH 1.6MHz OFDM 1.1MHz or more guard band from 28dBm
band edge
C 1.6MHz OFDM 1MHz guard band from DARS 14dBm
C 1.6MHz OFDM 1.5MHz guard band from DARS 21dBm
C 1.6MHz OFDM 2MHz guard band from DARS 23dBm
C 1.6MHz OFDM 3.3MHz guard band from DARS 24dBm
(0.1MHz guard band from adjacent
band edge)
D 1.6MHz OFDM 1MHz guard band from DARS 14dBm
D 1.6MHz OFDM 1.5MHz guard band from DARS 21dBm
D 1.6MHz OFDM 2MHz guard band from DARS 23dBm
D 1.6MHz OFDM 3.3MHz guard band from DARS 24dBm
(0.1MHz guard band from adjacent
band edge)

Test Equipment Used: Agilent Model E4416A s/n GB41290732

Agilent Model E9327A s/n US40440319

Measurement Uncertainty: +/- 0.69 dB
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

Inside 4 Carriers
N

Outside 4 Carriers
N

Band Edge Band Edge

Co| Cl1 |cC2 C3 | Cc4 | C5

2315MHz -— 2320MHz

—eo 0.5MHz
0.25MHz
- 3MHz >
- 5MHz >

Figure 1. 6-Carrier BTS Signal Operating in WCS C Band

Inside 4 Carriers
— "

Outside 4 Carriers

Band Edge Band Edge

C5 | C4 | C3 cC2|) Ci1| co

2345MHz <«»  2350MHz

0.5MHz - o
0.25MHz
- 3MHz >
- 5MHz >

Figure 2. 6-Carrier BTS Signal Operating in WCS D Band
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE

PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

_ Inside Inside
Outside 4 Carriers_

4 Carriers__-----=--- [SNGUEEEEE ST

Band Edge Band Edge
DARS
2315MHz - 2320MHz
0
0.5MHz 1MHz from DARS

2MHz from DARS

3MHz from DARS -
4MHz -
5MHz »

Figure 3. 8-Carrier BTS Signal Operating in WCS C Band

A A

Page 10 of 194



Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE

PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

Inside Inside i
4 Carriers Outside

4 Carriers

Band Edge Band Edge
DARS
2345MHz - 2350MHz
r——o
1MHz from DARS 0.5MHz

2MHz from DARS

3MHz from DARS
- 4MHz
- 5MHz

Figure 4. 8-Carrier BTS Signal Operating in WCS D Band

Yy

Inside 4 Carriers

Inside 4 Carriers

Outside 4 Carriers Outside 4 Carriers
N/'—\

Band EdgEe Band Edge

cofcr|cz2|c3|ca|C5|cC6|C7|C8|C9

0.5MHz

A

5MHz >

Figure 5. 10-Carrier BTS Signal Operating in WCS A
nr R Randes
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

Section 4. Occupied Bandwidth
NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.1049
TESTED BY: Kevin Rose DATE: September 12, 2005
Test Results: Complies
Measurement Data: See attached data sheets.

EQUIPMENT USED 1561, 1562, 1045, 1055, 2072, 2071, 1470,1471,AND 1482.

Mearurement Uncertainty: +/- 1.7 dB
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Nemko Dallas

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A Low 0BW
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
Ref Lvl 6.27 dBm VBUW 20 kHz
21.9 dBm 2.30796693 GHz SWT 32 ms Unit dBm
21.9
S B oyt YT TTT] B|-2 7 CB| g
2.30796B93 GHz
10 LM UM g |7 o a8 B
T \Tr 11.91382[766 MHz
0
-10

o

T

(e
L

-40

-50

-60

-70

-78.1

Date:

Center 2.307 GHz 500 kHz/

12.5EP. 2005 12:20:359

Span 5 MHz
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Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

B LOW BAND OBW

& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
Ref Lvl 10.95 dBm VB 20 kHz
21.3 dBm 2.31295691 GHz SWT 32 ms Unit dBm
21.9 -
St5HB—Bf oyt YT TTT] T0[- 95 OB| g
WWWW 2.31295631 GHz
0 [T11 —ol.47 a8
[ J1.30380[762 MHz
0
N W W»»
o0 fﬁrﬁﬂ \”NAWJM

eV

i
!

-40

-50

-60

-70

-78.1

Center 2.

Date: 12.

312 GHz 500 kHz, Span 5 MHz

SER.2005 12:22:38
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C BAND OBW
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
& et Lyl 11.35 dBm  VBW 20 kHz
21.9 dBm 2.31795691 GHz ~ SWT 32 ms Unit dBnm
21.9—— ‘
S5 B oyt VTITTT] TT[-35 O5| gy
WWWW 2.31795691 GHz
10 [T1] _0.65 dR
( 11.90380[62 1MHZ
0
10 AI\[\ A\!\

=
P

20 Uh VMMV/W M %\,/\AU.VAW

-30

£l

-40

-50

-60

-70

-78.1

Center 2.317 GHz 500 kHz/ Span 5 MHz

Date: 12.5EP.2005 12:24:21
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Nemko

Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

D BAND OBW
& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl 10.36 dBm VBW 20 kHz
21.9 dBm 2.34795691 GHz SWT 32 ms Unit dBm
21.9 -
oI EDTUTTSET MEIRER TO[- 36 dBm A
2.34795pB91 GHz
W 1
10 MMWWWH o123 aB
r -11.90380|7/62 MHz
g
-1e W V\%
20 Am}d \Mﬂ
kA AR
-30 AAIN\M /\‘ nv’\
& U\JV\/‘
-40
-50
-60
-70
-7/8.1
Center 2.347 GHz 500 kHz, Span 5 MHz
Date: 12.5EP.2005 12:25:57
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Nemko

Dallas

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE

PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A HIGH BAND OBW

& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
Ref Lvl 10.15 dBm VBW 20 kHz
21.9 dBm 2.35295681 GHz  SWT 32 ms  Unit dBm
21.” 4 fm] () L C L
S5t oyt YTTTT] T0[- T5 5| gy
2.35295691 GHz
1 {
10 WWWW,M ol.os a8
T \ 11 .90380762 1Hz
| \
b Wd‘ w
o0 M T

R
)

-40

-50

-60

-70

-78.1

Date:

Center 2.352 GHz

12.5EP. 2005 12:27:10

500 kHz/

Span 5 MHz
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Nemko

Dallas

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

B HIGH BAND OBW

& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
Ref Lvl 9.78 dBm VBW 20 kHz
21.9 dBm 2.35795691 GHz SWT 32 ms Unit dBm
21.9
S B oyt YT TTT] 9[- 78 CB| g
2.35795691 GHz
10 1WMWWW3 [T1] .06 a8
T -{1.90380[762 MHz
0
10 W
-20 M W\A ,
Ul
BDmﬁVU$ﬁA
-40
-50
-60
-70
-78.1
Center 2.357 GHz o200 kHz~/ Span 5 MHz

Date:

12 .5EP. 2005

12:28:01
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Nemko Dallas

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

D BAND OBW 6DB POINTS

¢/ Marker 1 [T1] RBUW 20 kHz RF Att 0 dB
Ref Lvl 6.82 dBm VBW 200 kHz
21.9 dBm 2.34980912 GHz SWT 16 ms Unit dBm
21.9
S pE ooyt VT [TTT] B[ B2 G5 | gy
2.34980B12 GHz
10 4 ~f — /\-\VAU_/"\U_V/\ ./\ vl\l}«{}lw " 022 di
fw W it AT M\&W61322645 MHz
| / \
-10
20 AVV\AW/\/ \/\ /” vll I\
U W WV
1
-30
—40
-50
-60
-70
-78.1
Center 2.348 GHz 250 kHz/ Span 2.5 MHz

Date: 12.5EP. 2005 08:59:55
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

Marker 1 [T1) RBW 20 kHz  RF Att 0 dB
0 Ret Lyl 7.48 dBm VBW 200 kHz
21.9 dBm 2 .35780661 GHz SWT 32 ms Unit dBm
21.9 — — -
Syt YT TTTT 7[5 5] g
2 .35780B61 GHz
' 1L L1111 _0l.a> 4

10 ¢ .
f“"uw VWY V\MW 11 61573146 MHz
-10 ‘

M\/JJ \'\

YA TN

ADMV M|
-50

-60
-70
-78.1
Center 2.357 GHz 900 kHz, Span 5 MHz
Date: 12.5EP.2005 09:04:47
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Nemko Dallas

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl 7. 19 dBm VBW 200 kHz
21.3 dBm 2.34518338 GHz SWT 32 ms Unit dBm
21.9 - — -
oI D UT Fi VIIUTT] /. T9 dBm A
2.34519339 GHz
10 | %W'mﬁ‘m\f fﬁhﬂf& 4 L IT1] 0. 60 db
Tﬂ Rl 1.61362[r25 MHz
| /
-10
20 M\)(‘( \/\“L

i

]

-60
-70
-78.1
Center 2.346 GHz 500 kHz/ Span 5 MHz
Date: 12.5EP.2005 09:09:33
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Nemko

Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

& Marker 1 [T1] RBU 20 kHz  RF Att 0 oB
&9 et Lyl 7.96 dBnm VBW 200 kHz
21.9 dBm 2.31619339 GHz SWT 32 ms Unit dBm
PP R— ‘
S Bt VTTTT] 795 05| gy
2.31619B339 GHz
10 mn“.,.JA,l\A/\VA\AVMI\f\A:\VAUAWAH 110710 033 dB
r 1.61322645 MHz
| } ‘
-10 L{"
0 NV,A/ \Uf\,.vnm
10 i/ Kk\u

-50
-60
-70
-78.1
Center 2.317 GHz 500 kHz/ Span 5 MHz
Date: 12.5EP.2005 09:10:34
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Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

P Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
& Ret Lyl 7.76 dBm VBW 200 kHz
21.9 dBm 2.31119333 GHz SWT 32 ms Unit dBm
21.9 ‘
S E oyt YT [TTT] 776 5| gy
2.31119339 GHz
10 W, NANY /\V/\,/’\A,vnuw1 L0111 .02 dp
r | 1.61322545 MHz
| }
-10 \f'
20 JV\/\fof ﬁf\ A

AAJ“’/N

Iy

4UJ\N(V\J

-50
-60
-70
-7/8.1
Center 2.312 GHz 500 kHz, Span 5 MHz
Date: 12.5EP.2005 09:11:55
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Nemko

Dallas FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
Ref Lvl 7.48 dBm VBW 200 kHz
21.3 dBm 2.30619339 GHz SWT 32 ms Unit dBm
21.8 - — -
St Oyt YT {TT1] 778 35| g
2.30619339 GHz
10 W NV 1.2V W [EeE 11,06 dB
Ml el A \]v'Lr' LA AU TS
r 1.61322645 MHz
| }
-10
Mﬂ\/‘{ M,
A T,
-30 AA.[A/ \A’\

AJ\'/V \AL)‘\M

-50
-60
-70
-78.1
Center 2.307 GHz 500 kHz/ Span 5 MHz
Date: 12.5EP.2005 09:12:32
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

September 9, 2005
2305 - 2360 LMX E

EQUIPMENT USED 1561, 1562, 1045, 1055, 2072, 2071, 1470,1471,AND 1482.
A & B Bands, Navini Mode, 10-Carrier System

24.32dBm
2306MHz, GC=172

& Marker 1 [T1] RBUW 20 kHz RE Att 0 dB
Ref Lvl -60.70 dBm VBW 200 kHz
25.6 dBm 2.30300000 GHz SWT 76 ms Unit dBm
756 41.9 B Of|fset
. S¢ 4 _
20 | TIT CHEFAK - PANSSED LTl 60]. 70 dBm A
2. B0300p00 GHz
tH [PUR 24.04 dBm
10 N Hp 108 25 AdRm
SN N \CH Low ~14{.94 dBm
(‘"’ | TMIT CHEQK:|PASSED
0
-10
-20
i ‘»«m

_soferoznage | MY‘M W“\\)\y/\ .
Ll T,
50 Anf"\ i

v ’
cul
B cul
5 cp
Cp
cl1
-70 —
-74.4 |
Center 2.306 GHz 600 kHz~/ Span 6 MHz
Date: 09.SEP.2005 10:43:07

Page 25 of 194



Nemko Dallas

FCC

PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE

PROJ

EQUIPMENT: 2305 — 2360 LMX E

ECT NO.:5L0360RUS1

A & B Bands, Navini Mode, 10-Carrier System

24.6dBm
2310MHz, GC=172,

& Marker 1 [T1] RBL 20 kHz RF Att 0 dB
RewC Lvl -60.22 dBm VBW 200 kHz
25.6 dBm 2.30700000 GHz SWT 76 ms Unit dBm
25.6
41.9) B Offspt y _
20 kit coede - bhaeeplt T o el [
2.30700000 GHz
LH [PWR 24(.37 dBm
10 cd 1 14l 61 dBm
hCH Low -14{.29 dBm
L INIT CHEQK: PASSED
0
-10
-20
N
30 /
;| NeR oS avN: K< .
-50 i |
cul \l\
_ cul] L
60 i !
Cp
A ! )
70 Ay 1 L‘VW
7?4_AWV"W A A
Center 2.31 GHz 1.2 MHz/ Span 12 MHz
Date: 09.SEP.2005 10:58:02
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A & B Bands, Navini Mode, 10-Carrier System

24.6dBm
2314MHz, GC=171,
¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
& Rot Lyl -74.10 dBm VBW 200 kHz
25.6 dBm 2.30800000 GHz SWT 7’6 ms Unit dBm
® 775 o orref
. S¢ 4 _
20 bt ceedic - phegenl H[ETY] [ Bl [
2.30800[000 GHz
CH |PUR 24).24 dBm
10 hNCH Hp =141 81 dBm
ACH Low ~14|.32 dBm
LIMIT CHEQK: PASSED
0
-10
-20

-30
~40 DT 720A0C ANJ/ \‘\)\‘u[\“‘

50 I
cul
_60 il cyll
Y §i I
P
1
-70 “v‘v — ]
JAAWUA&WNW | LYY,
Center 2.314 GHz 1.2 MHz/ Span 12 MHz
Date: 09.S5EP.2005 11:00:02
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A & B Bands, Navini Mode, 10-Carrier System

24.04dBm
2351MHz, GC=173
¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
& Rot Lyl -72.02 dBm VBW 200 kHz
25.6 dBm 2.34500000 GHz SWT 7’6 ms Unit dBm
® 775 o orref
. S¢ 4 _
20 bt ceedic - phegenl L[ETY] [ el [
2.34500000 GHz
CH |PUR 23].82 dBm
10 hNCH Hp =141 38 dBm
ACH Low -13(.84 dBm
LIMIT CHEQK: PASSED
0
-10
-20

-30
oTo27n c /‘[\’U\‘ u\\‘\l

-40p= T v\1
-50 Y [\Nu‘
cul \Ah
_ L cyll .
60 =F
P
1
e AW’JJ T =y
,74_,1W | WA by Ah
Center 2.351 GHz 1.2 MHz/ Span 12 MHz
Date: 09.S5EP.2005 11:07:18
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A & B Bands, Navini Mode, 10-Carrier System

24.2dBm
2355MHz, GC=174
¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
& Rot Lyl -73.50 dBm VBW 200 kHz
25.6 dBm 2.34800000 GHz SWT 7’6 ms Unit dBm
® 775 o orref
. S¢ 4 _ B
20 bt ceedic - phegenl L[ETY] [ B S [
2.34900p0 GHz
CH |PUR 23|.]7 dBm
10 hNCH Hp =141 N3 dBm
ACH Low -13\.F6 dBm
LINIT CHEQK: PASSED
0
-10
-20

-50 e mt .‘
cul W
_ b cyll L
60 =F
P
1
-70 Y 1 4
o AMWM\,V | VM"A-’\/"\/\M
Center 2.355 GHz 1.2 MHz/ Span 12 MHz
Date: 09.S5EP.2005 11:09:50
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A & B Bands, Navini Mode, 10-Carrier System

24.2dBm
2359MHz, GC=174,
¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
& Rot Lyl -72.30 dBm VBW 200 kHz
25.6 dBm 2.35300000 GHz SWT 7’6 ms Unit dBm
® 775 o orref
. S¢ 4 _
20 bt ceedic - phegenl L[ETY] 72 30 BN s
2.35300[p00 GHz
CH |PUR 23.77 dBm
10 hNCH Hp =13 3 dBm
ACH Low -13(.37 dBm
LINIT CHEQK: PASSED
0
-10
-20

-30
pDToZnadc }HUU \\AA

— 40
‘1|W
-50 4 llw
cul
_ e cyll |
B0 5
P
1
-70 "\_,‘A!/J -
YW nacahia | A A
Center 2.353 GHz 1.2 MHz/ Span 12 MHz
Date: 09.5EP.2005 11:15:26
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Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A Band Low, Navini Mode, 10-Carrier System

28dBm

2307MHz, GC=191

& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -70.B67 dBm VBW 200 kHz
25.6 dBm 2.31300000 GHz SWT 7’6 ms Unit dBm
5.0 41.9 B Offsgt
. Se 4 _
20 | IWTT CHEdK bhccenl L[0T 057 BN s
2.31300p00 GHz
[H [PWR 27.80 dBm
10 NC O Hp 201 53 ABm
r"’wmﬁ \CH Lo ~18].33 dBm
IT CHEQOK: PASSED
Q
-10
-20
-30 w‘ \N\‘\Il.
—4QHF2HAEARS N»’\I X
-50 A W VV\M\“’K UI\l
M cul MA
CcL .
-60 =5 #
0
cli1
- 700 — \,'\;w
,74_/1"’ |
Center 2.307 GHz 1.2 MHz/ Span 12 MHz
Date: 09.5EP.2005 11:18:36
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

B Band Low, Navini Mode, 10-Carrier System

28.3dBm
2313MHz, GC=191
& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl ~73.06 dBm VB 200 kHz
25.6 dBm 2.32300000 GHz SWT 125 ms Unit dBm
756 41.9 B dffset
. S¢ v _
20 | TTT ICHFAK - PANSSED LTl 73)-06 dBm A
2 35300000 GHz
CH |PWR 28[. 11 dBm
10 JAYE. Hp 50 0 dBm
(WMW\W ACH Low ~54|.94 dBm
LIMNIT CHEOK: PASSED
0
~10
-20 A

-30
e = \%

,}Mﬁ ¢W\M cyl
_ ] cul
60 =5
Cco
cll
-70 1 n

A
) MR Mg
Center 2.313 GHz 2 MHz/ Span 20 MHz
Date: 09.S5EP.2005 12:32:43
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A Band High, Navini Mode, 10-Carrier System

28.15dBm
2352MHz, GC=196

Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -39.24 dBm VBIW 200 kHz
25.6 dBm 2.349648B00 GHz SWT 125 ms Unit dBm
25.6
50 S s M Lihir dreede |- pdeeen' LT _29 24 B
2.34864B00 GHz
CH |PWR 27.77 dBm
10 ACH Lo _55l 38 ABRm

fﬁ‘kﬁ ACH Low -55.56 dBm

LINIT CHEQK: BRASSED

-10

-20 \‘
I
-30
v\\l‘q
YTy I=EeliayN: 1= 1
nu”J h\\
-50 i
f“(\r/ W cyl
i ) cul

60 U i
Co
cll
_70 1

- g A 1
o e .lﬂmﬂwwﬂf ]
Center 2.352 GHz 2 MHz/ Span 20 MHz
Date: 09.5EP.2005 12:37:483
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Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

B Band High, Navini Mode, 10-Carrier System

28.19dBm
2358MHz, GC=201

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 db
Ref Lvl -64.02 dBm VBW 200 kHz
25.6 dBm 2.35300000 GHz SWT 64 ms Unit dBm
25.6
41.9 dB Offset v -
20 | TMTT CHERK - PASCGED Lrrd 6402 dBm A
2.35300000 GHz
CH [PWR 27.72 dBm
10 ACH Lo 22l 19 dBRm
ACH Low -20].92 dBm
LIMIT CHEQK: PASSED
0
-10
2 \'\V\»\)\A
-30 La
— 40 \N\A‘}“\“
-50 t
cyl
-60 i ]
D
-70
~74 .4
Center 2.358 GHz 1 MHz~ Span 10 MHz
Date: 09.5ER.2005 12:41:00
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C Band, Navini Mode, 8-Carrier System

14.3dBm, 1MHz Guard Band from DARS
2318MHz, GC=141

& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -7b6.57 dBm VBW 200 kHz
1.9 dBm 2.31500000 GHz SWT 7’6 ms Unit dBm
1.9
S S—B— 0=t v —
LIPIT CHEQK : FWSSED1 R (B2 dem A
2.31500p00 GHz
10 CH |PLR 131.99 dBm
ACH Up -54].40 dBm
ACH Low -54{.06 dBm
-20 CTHTT CAEOR T PASSED
-30
40 PT270AM0C
50 / \,\\\
-60 /
h ‘ \AA\%
TWTRSUY. VEPSCY, & WMN\W
7BD fandl]
cy!
cp
Cp
-9g s
cl1
-98.1
Center 2.318 GHz 1 MHz/ Span 10 MHz
Date: 09.5EP.2005 13:17:46
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C Band, Navini Mode, 8-Carrier System

23.13dBm, 2MHz Guard Band from DARS
2317MHz, GC=166, 62degC, CS=3.5MHz, limit < -50dBm/1MHz

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -65.09 dBm VBW 200 kHz
15.6 dBm 2.31400000 GHz SWT B4 ms Unit dBm
12.6
31.8 ¢gB Offset v -
10 | TMTT CHERK - PASCGED LTl 65.09 dBm A
2.31400000 GHz
CH |PWR 22|.43 dBm
0 “MWKM“W ACH Lo 50l 24 4Rnm
ACH Low -50[.21 dBm

LINIT CHEQK: PASSED

-10

-20

-30 Iy
~40jRF22BARS M// N\V\L

-50

W ¥
Mfw 1 W |
. AMN 1 1 ML\A\MM

-84.4

Center 2.317 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP. 2005 10:07:24
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C Band, Navini Mode, 8-Carrier System

24.3dBm, 3MHz Guard Band from DARS
2316MHz, GC=170, CS=1.5MHz, limit < -13dBm/1MHz

& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -79.66 dBm VBW 200 kHz
15.6 dBm 2.31100000 GHz SWT B4 ms Unit dBm
15.6
31.9 ¢gB Offsegt v _
10 | TMTT CHEREK : PASCOFD Ll 7966 dBm A
2.31100[000 GHz
CH |PWR 23|.68 dBm
0 ACH Up ~159l 38 AJBRm
ACH Low -15(. 10 dBm
LIMIT CHEQK: PASSED
-10
-20

-30
nTo7nAdC A}}l/\/ \\‘\M

-40p

_50 .Iu M

. J A
cy1

-70 N CEL] m

—

Ccp
clt
_80 --
_84 .4
Center 2.316 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP.2005 10:13:08
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C Band, Navini Mode, 8-Carrier System

24dBm, 3MHz Guard Band from DARS
2316MHz, GC=170, CS=4.5MHz, limit < -50dBm/1MHz

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -78.84 dBm VBW 200 kHz
15.6 dBm 2.31100000 GHz SWT B4 ms Unit dBm
12.6
31.8 ¢gB Offsegt v -
10 | TMTT CHERK - PASCGED LTl /8.84 dBm A
2.31100000 GHz
CH |PWR 23|. 72 dBm
0 ACH Lo 571 123 4dRn
ACH Low -56[.67 dBm

LINIT CHEQK: PASSED

-10

-20

YTy| Hehaotwiayas Ka | MM/ \L\\kA

Py
M,

-50 A
_80 Ly vﬂN
h cul
-70 o0 +
cp
cl1
-80f+H
~84 .4
Center 2.316 GHz 1 MHz~ Span 10 MHz
Jate: 12.5EP. 2005 10:10:31
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

D Band, Navini Mode, 8-Carrier System

14dBm, 1MHz Guard Band from DARS
2347MHz, GC=144, CS=2.5MHz, limit < -50dBm/1MHz

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -81.87 dBm VBIW 200 kHz
15.6 dBm 2.34200000 GHz SWT 64 ms Unit dBm
15.6
31.9 ¢gB Offset v _
10 | TMTT CHEEK - PAGGED Lfrrsl B1).87 dBm A
2.34200000 GHz
CH |PWR 13].85 dBm
0 ACH Lo ool 57 AaBo
ACH Low -55[. 47 dBm

LIMIT CHEQK: PASSED

-10

-20

-30

~4ORF2HABARS

/ \

7 M \L. s

cu

-70 - i
w ch Nﬁ
cl1
,Bw g WW\WWMMW

~84 .4
Center 2.347 GHz 1 MHz~ Span 10 MHz

Date: 12.5EP. 2005 10:15:45
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Nemko Dallas

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

D Band, Navini Mode, 8-Carrier System

23.18dBm, 2MHz Guard Band from DARS
2348MHz, GC=170, CS=3.5MHz, limit < -50dBm/1MHz

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -79.97 dBm VBW 200 kHz
15.6 dBm 2.34300000 GHz SWT 64 ms Unit dBm
15.6
31.9 ¢gB Offse¢t v _
10 | TUTT CHFREK - PASAFD Lfrrsl (9] 97 dbm A
2.34300000 GHz
WMTAWNVw& CH [PWR 22|.50 dBm
0 Nal= A 50l 02 AR
L " ™
ACH Low -50].18 dBm
LIMIT CHEQK: PASSED
-10
-20
-30 ul
/]| NSRsWia?AN: is - |
-50 W IM,M
-60
uquﬂ cyl
cyl
-70 i
D
cl1
-80
-84 .4
Center 2.348 GHz 1 MHz~ Span 10 MHz

Date: 12.5EP. 2005 10:17:39
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

D Band, Navini Mode, 8-Carrier System

24dBm, 3MHz Guard Band from DARS
2349MHz, GC=170, CS=1.5MHz, limit < -13dBm/1MHz

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -79.30 dBm VBW 200 kHz
15.6 dBm 2.34400000 GHz SWT B4 ms Unit dBm
12.6
31.8 ¢gB Offsegt v -
10 | TMTT CHERK - PASCGED LTl /930 dBm A
2.34400000 GHz
CH |PWR 23|.32 dBm
0 ACH Lo —14l 75 4Rm
ACH Low -14{.33 dBm

LIMIT CHEQK: PASSED

-10

-20

-30
jy13| E=ksolwiaVay: K |»‘\Mf, \/\\AA

-50 -
U Iy
-60 IN .ll
!
cyl
_ I JNM cd .
70 i
cp
1
e o 1 - !

754.A|

—

Center 2.348 GHz 1 MHz~ Span 10 MHz

Date: 12.5EP. 2005 10:19:40
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Nemko Dallas

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

D Band, Navini Mode, 8-Carrier System

24.8dBm, 3MHz Guard Band from DARS
2349MHz, GC=177, CS=4.5MHz, limit < -50dBm/1MHz

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -77.38 dBm VBW 200 kHz
15.6 dBm 2.34400000 GHz SWT 64 ms Unit dBm
15.6
31.8 @gB Offs¢t v _
10 | TUTT CHFREK - PASAFD Lfrrsl 77.38 dBm A
2.34400000 GHz
CH |PWR 24].15 dBm
0 ACH Lo 55|l 23 ABm
ACH Low -55.07 dBm
LIMIT CHEQK: PASSED
-10
-20

_

~4ORF2HABARS

&0 (\ Nuﬂvw

u‘u\

-60 &

-70 M

-80f+
~84 .4
Center 2.348 GHz 1 MHz~ Span 10 MHz
Jate: 12.5EP. 2005 10:21:23
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C Band, Navini Mode, 6-Carrier System

22dBm, 1.75MHz Guard Band from DARS
2317MHz, GC=163, CS=3.25MHz, limit < -50dBm/1MHz

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -81.04 dBm VBW 200 kHz
15.6 dBm 2.31200000 GHz SWT 64 ms Unit dBm
15.6
31.9 @Bl Of fs¢t v _
10 | TMTT CHERK - PAGCED Ljtrd p1).04 dBm A
2.31200p00 GHz
CH |PWR P1(.27 dBm
0 painidihg acd Lo _tol 21 4B
ACH Low -pb0].67 dBm

LINIT CHEQK: PABSED

-10

-20

-30
W Ts| ESREeBIaT: 1S /N
-50

]

I, LN
NM cl1 o %J‘i’\'\w

;S{z(k
:;;5

i, NEWITLAT

-84.4 |
Center 2.317 GHz 1 MHz~ Span 10 MHz

Date: 12.5EP. 2005 10:25:23
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

250 KHZ OFFSET

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -79.78 dBm VBIW 200 kHz
15.6 dBm 2.31250000 GHz SWT 64 ms Unit dBm
15.6
31.9 ¢gB Offset v _
10 | TMTT CHEEK - PAGGED Lfrrsl 79). 78 dbm A
2.31250000 GHz
CH |PWR 20].82 dBm
0 pr NPT AN, ACH Up _e0l 48 ARm
ACH Low -58[.35 dBm

LIMNIT CHEQK: PASSED

-10

-20

-30 i \\'\1\
_40HRIR20AH S 1./
-50 ﬁrl//j\/ \‘\Mn\

_ ] cyl
70 L ch
cp
; : .
AY i '\v‘.‘

-80pw
~84 .4
Center 2.317 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP.2005 10:27:98
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C Band, Navini Mode, 6-Carrier System

25dBm, 2.75MHz Guard Band from DARS
2316MHz, GC=175, CS=1.75MHz, limit < -13dBm/1MHz

Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
Ref Lvl _51.79 dBm  VBW 200 kHz
15.6 dBm 2.31225000 GHz  SWT 64 ms Unit dBm
15.6
31.9 @gB Offs¢gt vilit1 _51l. 79 aBm A
10 531225000 GHZ
cH |Pdir 24,73 9B
0 JAYE. Hp 161 81 AdRm
acH ow _16|.74 dBnm

LIMIT CHEQOK: PASSED

-10

-20

-30

—40pH=AEARS A “w«q
-50

FERRT b

=
=
ok

},ﬁ

e cp U
cp
cll
-80 —
-84.4 |
Center 2.316 GHz 1 MHz/ Span 10 MHz
Date: 12.5EP.2005 10:30:35
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Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C Band, Navini Mode, 6-Carrier

System

25.2dBm, 2.75MHz Guard Band from DARS
2316MHz, GC=168, 62degC, CS=4.25MHz, limit < -50dBm/1MHz

Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -61.97 dBm VBW 200 kHz
15.6 dBm 2.31225000 GHz SWT B4 ms Unit dBm
15.6
10 S i I bt coede - phagen LT B i |
2.312p5000 Gz
CH [PWR Paf.65 d
0 ACH Lo &0l 28 A
ACH Low -50].48 dBm
LIMIT CHEQK: PABSED

-10

-20

M .

4o

-50 | LM

=
7|

A

n,
|
W,

LA

M

NU«WV cp 1

",

c 11
-80 -
g4 4L
Center 2.316 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP.2005 10:32:06

Page 46 of 194



Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

250 KHZ OFFSET

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -61.97 dBm VBW 200 kHz
15.6 dBm 2.31225000 GHz SWT B4 ms Unit dBm
15.6
31.9 ¢gBl Of fsgt v S
10 Lihir coede - phogen” T P97 B s
2.312p5000 GHz
CH |PWR P41.65 d
0 JAYIM= Hp —H(l 8 d
ACH Low -50[. 49 diBm
LIMIT CHEOK: PABRSED
-10
-20

W M,V\\M
solakazoade |

I i
o0 ; “J{{\ M\HMA .
ol WJWQ

Nww cp 1

c 11
-80f=+
-84.4 |
Center 2.316 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP.2005 10:32:06
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

D Band, Navini Mode, 6-Carrier System

22dBm, 1.75MHz Guard Band from DARS
2348MHz, GC=161, 62degC, CS=3.25MHz, limit < -50dBm/1MHz

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -81.17 dBm VBW 200 kHz
15.6 dBm 2.35300000 GHz SWT B4 ms Unit dBm
12.6
31.8 ¢gB| Offset v -
10 | TMTT CHERK - PASCGED LTl i A
2.353p0P00 GHz
CH |PWR P1.31 dBm
0 A I s Il ACH Lo 50l 417 4Rm
ACH Low -50[.98 dBm

LINIT CHEQK: PABSED

-10

-20

-30 "
—40RF22BAHS MP/N N\V\u

-60 /\V\V \‘\1

r\r cul
-70 WW T = cpl“dl/l\J\k
A M« ! *M.L N

,BD.‘V'.;W,,, <+ | = ) vvv‘w
-84.4 |
Center 2.348 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP.2005 10:36:03

Page 48 of 194



Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

250KHZ FREQ OFFSET

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 db
Ref Lvl -81.05 dBm VBW 200 kHz
15.6 dBm 2.35275000 GHz SWT 64 ms Unit dBm
15.6
31.9 dB Offset v -
10 | TMTT CHEEK - PAGGED LT B1).05 dBm A
2.35275000 GHz
CH [PWR 20[.84 dBm
0 TNV N ACH Up _cal a0 ARm
ACH Low -51].32 dBm
LIMIT CHEQK: PASSED
-10
-20
_30 L
Af/w %\"K
—4HHABARS
-50 /\)rVAU k«l\\“
60 | I
/\r U
cyl
70 N‘1 1
cp
cp
cl1
BDr"-ﬁ‘uMi Arigrod 1,
-84 .4
Center 2.348 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP. 2005 10:37:47
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Nemko Dallas

EQUIPMENT: 2305 — 2360 LMX E

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

D Band, Navini Mode, 6-Carrier System

25dBm, 2.75MHz Guard Band from DARS
2349MHz, GC=177, CS=1.75MHz, limit < -13dBm/1MHz

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -64.85 dBm VBW 200 kHz
15.6 dBm 2.35300000 GHz SWT 64 ms Unit dBm
15.6
31.8 ¢gB Offs¢t v -
10 B IMTT CHEEK PASKHED R 6485 dBm A
2.35300p00 GHz
CH |PUR 24].63 dBm
0 acH o _16l 09 4Bm
ACH Uow -15[.82 dBm
LIMIT CHEQOK: PASSED
-10
-20
-30 Al h}\
—4RF2AEARS NA \\AA
. MAUM NUA\J\
- 4{“ My,
4
cul |
cul
-70 5
cp
clt
-80 —
-84.4 |
Center 2.348 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP.2005 10:39:40
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

D Band, Navini Mode, 6-Carrier System

25dBm, 2.75MHz Guard Band from DARS
2349MHz, GC=172, 62degC, CS=4.25MHz, limit < -50dBm/1MHz

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -65.20 dBm VBW 200 kHz
15.6 dBm 2.35300000 GHz SWT B4 ms Unit dBm
12.6
31.8 ¢dB| Offsegt v _6
10 Lihit coede - phosen |TTY i it |
2.353p0P00 GHz
CH |PWR P41.69 d
0 ACH Lo B a| ==
ACH Low -50[.98 diBm
LIMNIT CHEOK: PABRSED
-10
-20
-30 \1«"‘,1'“
~4OHHHABARS .
-50 .NMV‘J\' UM\J{
-60 M N'N Il
Vr\L cyl
70 A cu
Cp
cp
c 11
80
~84 .4
Center 2.348 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP.2005 10:40:45
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

250KHZ FREQ OFFSET

& Marker 1 [T1] RBUW 20 kHz RFE Att 0 dB
Ref Lvl _65.45 dBm VBW 200 kHz
15.6 dBm 2.35275000 GHz SWT 64 ms Unit dBm
15.6
31.9 B Offset v _
10 LibiT coede - phagen T 6545 AB|
2.3527/5000 GHz
AT CH [PWR 24,16 dBm
0 ACH Lo ool 50 AR,
ACH Low -51].42 dBm

LIMNIT CHEQK: PASSED

-10

-20
T;| E=hdolrinVN: K= ij \NAAA
A MM
-50 4.
i
_B0 ol AJ

JDW S
cp

cl1
-B80f+
~84 .4
Center 2.348 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP. 2005 10:42:19
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

September 9, 2005

2305 - 2360 LMX E

EQUIPMENT USED 1561, 1562, 1045, 1055, 2072, 2071, 1470,1471,AND

1482.
A & B Low Bands, 802.16e Mode, 3 x 1.6MHz OFDM System
24.09dBm
2306MHz, GC=167,
Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -67.73 dBm VBW 200 kHz
25.6 dBm 2.30300000 GHz SWT 7’6 ms Unit dBm
25.6
41.9 @B Of|fs¢t
o0 ° Lihit coede - phacepl LT 6773 O]
2.B0300p000 GHz
CH |PWR 23.83 dBm
10 CH Lo 15| 66 4B,
/\WH’/\I\”‘/\‘W ACH Low -15/.88 dBm
. LIMIT CHEQK:|PASSED
-10

z A Mv.f\{u N,
NUAW

V}m,\

cul
B cul
60 oh
Cp
cl1
-70 —
_74 4 |
Center 2.306 GHz 600 kHz, Span b6 MHz
Date: 09.SER.2005 10:45:35
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A & B Low Bands, 802.16e Mode

24.2dBm
2310MHz, GC=172
P Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
Ref Lvl -65.31 dBm VBW 200 kHz
25.6 dBm 2.30700000 GHz SWT 76 ms Unit dBm
25.6
41.9| §B Of fst y -
20 kit coede - bhaeeplt T e Al [
2.30700000 GHz
CH |PWR 24(.02 dBm
10 cd 1 19/ 19 dBm
hCH Low -15.68 dBm
LIMIT CHEQK: PASSED
0
-10
-20

- f %

-50 J
//J culm{\
_ 1 cy
60 oh
CD
1
-70 —-

—

7?A_AWMJ\,\NM;W | A s A
Center 2.31 GHz 1.2 MHz/ Span 12 MHz
Date: 09.S5ERP.2005 10:55:52
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Nemko

Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A & B Low Bands, 802.16e Mode

24.16dBm
2314MHz, GC=171

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -72.36 dBm VBW 200 kHz
25.6 dBm 2.30800000 GHz SWT 7’6 ms Unit dBm
® 775 o orref
. S¢ 4 _
20 bt ceedic - phegenl L[ETY] 72 96 BN s
2.30800[000 GHz
CH |PUR 23.92 dBm
10 hNCH Hp =18 28 dBm
ACH Low -15/.58 dBm
LIMIT CHEQK: PASSED
0
-10
-20
-30 1 J )

-40+

~—

50 ] ,L\
»p cul h
_ cyl] N
B0 5
P
1
-70 11 =
B ZNe | M
Center 2.314 GHz 1.2 MHz/ Span 12 MHz
Date: 09.S5EP.2005 11:01:40
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A & B High Bands, 802.16e Mode

24.3dBm
2351MHz, GC=175
¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -72.54 dBm VBW 200 kHz
25.6 dBm 2.34500000 GHz SWT 7’6 ms Unit dBm
® 775 o orref
. S¢ 4 _
20 bt ceedic - phegenl L[ETY] 7294 BN s
2.34500000 GHz
CH |PUR 23].99 dBm
10 Nal= BINPS 1l A4 dBg
ACH Low ~14|.42 dBm
LIMIT CHEQK: PASSED
0
-10
-20

-30 V/dl u\u
nToznadc A |

S " ]

-50

-60 =F
D
1
A 11 I\

-70 e
774_/1(,/\»/\,»;«\, | Al

Center 2.351 GHz 1.2 MHz/ Span 12 MHz
Date: 09.SEP.2005 11:04:23
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A & B High Bands, 802.16e Mode

24.3dBm
2355MHz, GC=175
¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -73.03 dBm VBW 200 kHz
25.6 dBm 2.34800000 GHz SWT 7’6 ms Unit dBm
® 775 o orref
. S¢ 4 _
20 bt ceedic - phegenl [T [ B [
2.34900p0 GHz
CH |PUR 23|.B8 dBm
10 Nal= BINPS 1Al o apg
ACH Low ~14[.p1 dBm
LIMIT CHEQK: PASSED
0
-10

R

_30 N M |

~4QRF2HABARS

1‘__

-50
cul
_ | cyl
B0 5
P
1
-70 — .
774.AWW | AN A A
Center 2.355 GHz 1.2 MHz/ Span 12 MHz
Date: 09.5EP.2005 11:11:26
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A & B High Bands, 802.16e Mode

24.2dBm
2359MHz, GC=177
¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
&5 Ret Lyl ~73.17 dBm VBW 200 kHz
25.6 dBm 2.35300000 GHz SWT 76 ms Unit dBm
25.6
41.9 ¢gB Offs¢t 4 _
0 Lttt coede - phacep[t[tT!] [ R
2.35300000 GHz
CH PR 23|.86 dBm
10 o Hp 141 03 dRm
hNCH Low -14.03 dBm
LIMIT CHEQK: PASSED
0
-10

| P\}J § |

-30 V/V
Y/Yy| IshuslwinVNs In A |

-50

-70 —

7?4_/1%»%\,% | A\
Center 2.358 GHz 1.2 MHz/ Span 12 MHz

Date: 09.5EF.2005 11:13:58
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Nemko

Dallas FCC PART
MULTIPOINT DISTRIB

27, SUBPART C
UTION SERVICE

PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A & B Low Bands, 802.16e Mode

28.05dBm
2307MHz, GC=193

& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -72.66 dBm VBW 200 kHz
25.6 dBm 2.31300000 GHz SWT 7’6 ms Unit dBm
T s orrabt
. Se 4 _
20 bt ceedic - bhegenl [ETY 256 BN s
2.31300000 GHz
CH |PWR 27.79 dBm
10 \ Nl NS _26l.02 dBm
FM RCH Lo -26|.26 dBm
LIMIT CHEQK: PASSED
0
-10
-20 \ﬂ
~40 ‘DT’U‘D‘H c “ l"I.
-50 A
v
cul M
_60 cul
Cco
0
cl1
-70 —
7?4./1”\"0/”\"]“ | \""\M
Center 2.307 GHz 1.2 MHz/ Span 12 MHz
Date: 09.5EFP.2005 11:21:13
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A & B Low Bands, 802.16e Mode

28.18dBm
2313MHz, GC=192

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -72.85 dBm VBW 200 kHz
25.6 dBm 2.32300000 GHz SWT 125 ms Unit dBm
25.6
41.8 dB (Qffs¢t v _
20 | TUTT ICHFRK - PASSED Lfrrsl 72.85 dBm A
2.3P300000 GHz
CH |PWR 27.94 dBm
10 ACH Up 55l 95 ABm
ACH Low -56|.39 dBm
LIMIT CHEQK: ASSED
0
-10
-20

| P

- 40 HRF2AEARS

50 "
‘hw “m{v\‘ cyl
cul
-60 i =5 1
Cco
cll
-70 -- |

774_AMWWWVW RN AYVTR VI VTN g
Center 2.313 GHz 2 MHz/ Span 20 MHz
Jate: 09.5ER.2005 12:34:18
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Nemko

Dallas

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A & B High Bands, 802.16e Mode

28dBm

2352MHz, GC=193

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -73.58 dBm VBIW 200 kHz
25.6 dBm 2.34200000 GHz SWT 125 ms Unit dBm
25.6
41.9 gB (ffsegt v _
0 IHIT lCHERK phoeep LT 7358 9B
2.34200p00 GHz
CH |PWR 27.86 dBm
10 ACH Up 55l 19 4Bm
(NF&\NW ACH Low -55[.49 dBm
LIMIT CHEQK: ASSED
0
-10
-30 5
-40 ‘DT’U‘D‘H oy A Lq
-50 ! \M
cyl
.‘ hd. cul
-60 * Co
0
cll
-70 1 M.
Y YW, o
e M V) SUSSAVEV Y
Center 2.352 GHz 2 MHz/ Span 20 MHz

Date:

09.5EF.2005 12:29:35
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A & B High Bands, 802.16e Mode

28.17dBm
2358MHz, GC=192

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -69.53 dBm VBW 200 kHz
25.6 dBm 2.35300000 GHz SWT 64 ms Unit dBm
25.6
41.8 ¢gB Offset v _
0 thit coede - phosen |TTY 5927 9O
2.35300000 GHz
CH |PWR 27.83 dBm
4t ACH o 28 42 dRm
10 ot o
ACH Low -26[.53 dBm
LINIT CHEQK: PASSED
0
-10

0 .a/““ %n
N
M“" il

Y] TSRESEIaN: 1= |

it

QM ”WMW

-70
-74.4
Center 2.358 GHz 1 MHz~ Span 10 MHz
Date: 09.5EF.2005 12:42:27
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C Band, 802.16e Mode, 2 x 1.6MHz OFDM + extra 0.7MHz OFDM
System

14.5dBm, 1MHz Guard Band from DARS
2318MHz, GC=143

& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
Ref Lvl -76.55 dBm VBW 200 kHz
1.9 dBm 2.31500000 GHz SWT 76 ms Unit dBm
1.9
—— : -
LINIT,C . phssep L[ 0 95
2.31500000 GHz
10 CH [PUR 14l 14 dBm
ACH Up -55.93 dBm
ACH Low -57.20 dBm
=20 TTHTT CHEOR T PASSED
-30
40 pT270Aa0C L/

AN
/ \

-60
-70 }f ll‘w
cy!
Cp
cp
-30 —
cl1
-98.1
Center 2.318 GHz 1 MHz/ Span 10 MHz

Date: 09.S5EP.2005 13:20:53
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C Band, 802.16e Mode, 2 x 1.6MHz OFDM + extra 0.7MHz OFDM
System

21.2dBm, 1.5MHz Guard Band from DARS
2318MHz, GC=157, 62degC, CS=2.5MHz, limit < -50dBm/1MHz
300kHz FREQ SHIFT USED

& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
Ref Lvl 4.51 dBm VBW 200 kHz
11 dBm 2.31779018 GHz SWT 76 ms Unit dBm
1
31.0 B Offokt v
bt cledc : phepep t|ETH! e

2.31779018 GHz
0 M SHRRR 28125 eiRm
aCH Up _50.60 dBm
acH Low ~34{.90 dBm

LIMIT CHEQK: PASSED

-10

-20

40
-50 va 4
-60
-70 £
Co
| LT

cli
-80 cyl1
cy!
-89
Center 2.318 GHz 1 MHz/ Span 10 MHz
Date: 09.S5EP.2005 14:45:36
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C Band, 802.16e Mode, 2 x 1.6MHz OFDM + extra 0.7MHz OFDM
System

23.2dBm, 2MHz Guard Band from DARS
2317MHz, GC=168 limit < -50dBm/1MHz

Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
Ref Lvl -29.02 dBm VBW 200 kHz
11 dBm 2.31809018 GHz SWT 76 ms Unit dBm
1
1.5 B OfTept LINIT CH . phssep [T 2902 Bl g
2.31809018 GHz
0 EHHARR ool 67 apm
ACH Up -51].71 dBm
0 ACH Low -51].05 dBm
LINIT CHEQK: PASSED
-20

-30 ,k
~40HH2HAEARS 1//\r
-50 !
-60 \nﬂﬁd
-70 AP&A

WWWJWJ cl1 i W’\»\WM

-80 c

cyl

-89

Center 2.317 GHz 1 MHz~ Span 10 MHz

Date: 09.5EF.2005 14:49:47
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Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C Band, 802.16e Mode, 2 x 1.6MHz OFDM + extra 0.7MHz OFDM

11

System

24dBm, 0.1MHz Guard Band from Adjacent Band
(3.3MHz Guard Band from DARS)
2316MHz, GC=166, 62degC, CS=1.4MHz, limit < -13dBm/1MHz

& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -50.52 dBm VBW 200 kHz
11 dBm 2.31808018 GHz SWT 76 ms Unit dBm
31.9 gB Offs¢t v -
B \SSED Hrrel 50[.52 dBm A

Nﬂgwwb\;m- H

2.31808018 GHz

[ate] Bl =t NN o)
P s = pmany

-10

-20

ACH Up -14].42 dBm
ACH Low -14].60 dBm
LIFfIT CHEQK: PASSED

-30

-40

—

-50

-60

-70

-80

ke

i)

-89

Date:

Center 2.316 GHz

09 .5EF.2005

14:55:13

1 MHz~

Span 10 MHz
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C Band, 802.16e Mode, 2 x 1.6MHz OFDM + extra 0.7MHz OFDM
System

24dBm, 0.1MHz Guard Band from Adjacent Band
(3.3MHz Guard Band from DARS)
2316MHz, GC=172, limit < -50dBm/1MHz

UNCAL Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
5 Ret Ly ~48.74 dBm VBW 200 kHz
11 dBm 2.31809018 GHz SWT 76 ms Unit dBm
1
SRR LIpIT [WW . phosen | , 3@32&2 gim A
. 4
0 R . e
ACH Up -58.54 dBm
ACH Lo -58\.62 dBm

-10
LIMIT CHEQK: PASSED

-20

-30 }
nToznadg .r/\r \

-40—

) JIT
/ A

-70 J t0 |
COo
N V\‘\W\WN
ot YW gy
cul
cy!
-89
Center 2.316 GHz 2 MHz/ Span 20 MHz
Date: 09.S5EP.2005 14:57:50
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Nemko

Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

D Band, 802.16e Mode, 2 x 1.6MHz OFDM + extra 0.7MHz OFDM

System

14dBm, 1MHz Guard Band from DARS
2347MHz, GC=138 (Low Current Mode), 62degC, CS=2.3MHz, limit < -50dBm/1MHz

& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -80.54 dBm VBN 200 kHz
11 dBm 2.34200000 GHz SWT 7’6 ms Unit dBm
11
31.9 gB Offs¢t v B
LIpIT CHERK : PHSSED AR B0 o4 dbm A
2.34200000 GHz
0 SRR a5
W‘}MW ACH Up -51.10 dBm
10 ACH Low -51].82 dBm
LIMIT CHEOK: PASSED
-20
-30
—40 ‘DT’U‘F\ oy n.w/
-60
-70 “" TUT
cul
M, gl Mop N
_ b A N Co YA, BN R,
B N v v | :11 v 'MW'
Ll
89 |
Center 2.347 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP.2005 08:29:30
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

using a 300khz frq offset

& Marker 1 [T1] RBUW 20 kHz RF Att 0 dB
Ref Lvl -80.58 dBm VBW 200 kHz
11 dBm 2.34260000 GHz SWT 76 ms Unit dBm
11
31.9 PB Offset v B
L1kl credx : phssep t|fTH B0 58 ABm|
2.34260000 GHz
0 TR IS ey
W"N ACH Up -47.22 dBm
0 A} ACH Low -61|.77 dBm
LIMIT CHEOK: PASSED
-20
-30
—40HF22BARS / M

/ \

-70 cr
cyl
COo
,ngmwwl ch M Ak bl ]

C

cl1
-89
Center 2.347 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP.2005 08:35:41
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

D Band, 802.16e Mode, 2 x 1.6MHz OFDM + extra 0.7MHz OFDM
System

21.4dBm, 1.5MHz Guard Band from DARS
2347MHz, GC=162, CS=2.8MHz, limit < -50dBm/1MHz

¢/ Marker 1 [T1) RBW 20 kHz  RF Att 0 dB
Ref Lvl -78.35 dBnm VBW 200 kHz
11 dBm 2.34230000 GHz SWT 76 ms Unit dBm
11
31.9 pB Uffset MERIEE -78|.35 dB| gy
2.B34230000 GHz
0 (A — N
AcH Up -50|.53 dBnm
e ACH Low -50|.23 dBm
LIM1T CHEQK:| PASSED
-20

) f
i 4

-50

/ M

-70 \‘N o cul
-WWNM il o V\MWW«»«W

o0 cll
clt
-89 |
Center 2.347 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP. 2005 08:40:21
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Nemko

Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

800khz frq offset

¢/ Marker 1 [T1) RBW 20 kHz  RF Att 0 dB
Ref Lvl -53.01 dBm VBW 200 kHz
11 dBm 2.35000000 GHz SWT 76 ms Unit dBm
11
31.9 PR Uffset Vi[T1] -39-01 dB| gy
2.35000p00 GHz
D M Ll ImiNin] iml =0 =im]
ACH Up -47.18 dBm
0 ACH Low -47.10 dBm
LIMIT CHEQK: PA$SED
-20
-30 L

401

-50 \}
N V\ru k\\
-70 i A
. TUT
WL’ CUM
Co
I A A - AR
Fll
rlil
-89 |
Center 2.3478 GHz 1 MHz~ Span 10 MHz
Jate: 12.5EP.2005 08:45:16
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

D Band, 802.16e Mode, 2 x 1.6MHz OFDM + extra 0.7MHz OFDM
System

23dBm, 2MHz Guard Band from DARS
2348MHz, GC=165, 62degC, CS=3.3MHz, limit < -50dBm/1MHz

& Marker 1 [T1) RBUW 20 kHz  RF Att 0 dB
Ref Lvl ~27.76 dBm VBW 200 kHz
11 dBm 2.34920000 GHz SWT 76 ms Unit dBm
1
31.9 ¢@gf Offsef vilrT13 ~47.76 dBm a
WWMWMM 2.34320p00 GHz
0 EHHPRR o 53 =B
ACH Up -41].36 dBm
" ACH Low -30/.96 dBm
LINIT cHEQK: Pa$SED
20

-30 \f
—40RTR20ARS L/NV \Ail'\)
-50 mﬁpu

T T [ g

M

1

T

-80
cul

cul

Center 2.348 GHz 1 MHz~ Span 10 MHz

Date: 12.5EP.2005 08:48:01
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

freq offset

Marker 1 [T1] RBW 20 kHz RF Att 0 d8
Ref Lvl ~27.81 dBm VBW 200 kHz
11 dBm 2.34950000 GHz SWT 76 ms Unit dBm
11
31.3 ¢B Uffset vi[rT1] -27.81 dBm| g
W"l\ 2.34950000 GHz
0 TR [T ad 23 dp-
ACH Up ~50[.64 dBm
1 ACA Low -56[. 16 dBm

LINIT CHEQK: PASSED

-20

-30

=
=

- 40FRF2HABARS

0 fi
-60 f‘[\\ u\JL\“l

] 3 ; N

==

B cl1
8o cyt
cy!
-89
Center 2.348 GHz 1 MHz~ Span 10 MHz
Date: 12 .S5EP.2005 08:49:37
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

D Band, 802.16e Mode, 2 x 1.6MHz OFDM + extra 0.7MHz OFDM
System

24.2dBm, 0.1MHz Guard Band from Adjacent Band
(3.3MHz Guard Band from DARS)
2349MHz, GC=169, 62degC, CS=1.4MHz, limit < -13dBm/1MHz

Marker 1 [T1] RBW 20 kHz  RF Att 0 B
5 Ret Lul 4.75 dBm  VBW 200 kHz
11 dBnm 2.34320000 GHz ~ SWT 76 ms Unit dBnm
11
31.3 g8 Offset 1 vi|fiT 1o 4. 75 aBm| g
MWWMVW 2.34920000 GHz
0 EHHPRR 25l 40 a8
ACH Up ~13.53 dBn
ACH Low ~13.52 dBnm

-10
LIFfIT CHEQOK: PASSED

-20 h
-30 ' " }
Ry1g] SERESIAREATA NEv A

i,

AT ™

WV\"J A1 b WW

_80 cll
cu
clu
-89
Center 2.348 GHz 1 MHz/ Span 10 MHz
Date: 12.5EP.2005 08:53:23
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Nemko

Dallas

EQUIPMENT: 2305 — 2360 LMX E

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

D Band, 802.16e Mode, 2 x 1.6MHz OFDM + extra 0.7MHz OFDM

System

24dBm, 0.1MHz Guard Band from Adjacent Band
(3.3MHz Guard Band from DARS)
2349MHz, GC=166, 62degC, CS=4.6MHz, limit < -50dBm/1MHz

& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl 5.24 dBm VBN 200 kHz
11 dBm 2.34820000 GHz SWT 125 ms Unit dBm
11
31.3 @B Offs¢t vilrT1] 5l.24 dBm a
2.34920p000 GHz
0 EHAHRR P o8B
ACH| Up -58|.95 dBm
10 ACH| Lo -58|. 70 dBm
LIMIT OHEQK: PASSED
-20
-30 Jﬁ u\tu
—40 ‘DT’U‘F\ (o \\N\‘
50 rd \{A
60 ||/ \.
_70 //u-” - MLK
Wf 0 \W{A
11 A
7BDM'\WJ\W cl1 A A AN
cul
cpit
89 |
Center 2.348 GHz 2 MHz~/ Span 20 MHz
Date: 12.5EP.2005 08:55:28
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl 5.31 dBm VBW 200 kHz
11 dBm 2.348930000 GHz SWT 125 ms Unit dBm
11 r
31.3 @B Offs¢t i vilrT1] 5.31 dBm

2.34830000 GHz

8] I | mTH s} [ake] e ¥s BN In)
T T = CR=A A =141

ACH| Up -58|.98 dBm
10 ACH| Lo -59|.18 dBm
LIMIT OHEQOK: PASSED
-20

~40HRF2HAEARS f L\

ZZ T,
Fa

u £
a/umA i MAA]
A |
,BQWW e ”W\NWWWN
cul
cpl
89 |
Center 2.3481 GHz 2 MHz~/ Span 20 MHz
Date: 12.S5EP.2005 08:57:07
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

Section 5. Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions @ Antenna Terminals PARA. NO.: 2.1051

TESTED BY: Kevin Rose DATE: September 12, 2005

Test Results: Complies

Measurement Data: See attached data sheets.

Measurement Uncertainty: +/- 1.7 dB

Test Data — Spurious Emissions at Antenna Terminals

Test Data - +22 dBm
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

A LOW BANDWIMAX SPURIOUS CONDUCTED

¢/ Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -45.88 dBm VBW 10 MHz
21.9 dBm 1.96046082 GHz SWT 9 ms Unit dBm
21.9
S pE ooyt VT [TTT] 5[ J8 5| gy
1.96046[092 GHz
10
0
-10
-20
-30
- 40fp+—4EE5#
1
LJ
‘BOMM”WM
-70
-78.1
Start 30 MHz 247 MHz/ Stop 2.5 GHz
Date: 12.5EP.2005 09:22:54
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

Marker 1 [T1] RBW 3 MHz RF Att 0 dB
“ Ref Lvl -45.68 dBm VBW 10 MHz
21.9 dBm 6.91883768 GHz SWT 7’6 ms Unit dBm
21.9 —— -
I L Ft MEIEE -49].68 dBm

65.91883[/68 GHz

10

-10

-20
-30
-40B4 e T
1
-50 _'_/vv/—/ A\ WWWW
Va U A Y el
-60
-70
-78.1
Start 2.5 GHz 750 MHz/ Stop 10 GHz
Date: 12.5ERP. 2005 08:24:20
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

¢/ Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -52.08 dBm VBW 10 MHz
21.3 dBm 10.00000000 GHz SWT 165 ms Unit dBm
219 4 O (i) L Il
o pD UTToRET VIIUTTI -0Z.UB dBm A
110.00000000 GHz
10
0
-10
-20
-30
—404—45<8
S .,\_,f,\-'x_/'\ SNEAN e oSy
-60
-70
-78.1
Start 10 GHz 1.65 GHz~/ Stop 26.5 GHz
Date: 12 .5EP.2005 (08:25:14
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Nemko Dallas

EQUIPMENT: 2305 — 2360 LMX E

B BAND SPURIOUS

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

& Marker 1 [T1] RBW 3 MHz RF Att 10 dB
Ref Lvl -43.74 dBm VBW 10 MHz
31.9 dBm 1.96541082 GHz SWT 2 ms Unit dBm
31.9
R S t VIITUTT] -43]. 74 dBm A
1.96541082 GHz
20
10
0
-10
-20
-30
—40+—4E4Ew T
'\—\._.ML JM
MWWMWW P
-50
-60
-68.1

Start 30 MHz

247 MHz/

Date: 12.5EP.2005 08:27:58

Stop 2.5 GHz
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

¢/ Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -45.35 dBm VBN 10 MHz
21.9 dBm 6.93386774 GHz SWT 7’6 ms Unit dBm
21.9 - — -
ST PD UTTeET VITITTI] —-495]. 35 dBm A
6.93386[/ 74 GHz
10
0
-10
-20
-30
—-40H+H—4H<2#
1
-50
Vo SN NI ad
-60
-70
-78.1
Start 2.5 GHz 750 MHz/ Stop 10 GHz
Date: 12.5EP.2005 09:29:09
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

& Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -48.09 dBm VBN 10 MHz
21.9 dBm 22.38979960 GHz SWT 165 ms Unit dBm
21.9 - — -
ST PD UTTeET VITITTI] -48[. U9 dBm A
22.38979860 GHz
10
0
-10
-20
-30
—-40H+H—4H<2#
1
-50 iV /-\-’\v(\ = I'K\ A n
TN T Y VST VLA T
-60
-70
-78.1
Start 10 GHz 1.65 GHz/ Stop 26.5 GHz
Date: 12.5EP.2005 09:29:34
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Nemko

Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

C BAND SPUR
Marker 1 [T1] RBUW 3 MHz RF Att 0 dB
Ref Lvl -45.77 dBm VB 10 MHz
21.9 dBm 1.97036072 GHz SWT 5 ms Unit dBm
21. 90— — -
ST I PETUTTSET VT [TTT] =45[. 07 B

10

1.970360 4 GHz

-10

-20

-30

©
IS
D
(R
(o
B

-40

-50

i

-60

-70

-78.1

Date:

Start 30 MHz

12.5EP.2005

08:31:18

247 MHz/

Stop 2.5 GHz
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

¢/ Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -45.11 dBm VBN 10 MHz
21.9 dBm 6.94888780 GHz SWT 7’6 ms Unit dBm
21.9 - — -
EEERE LA VITITTI] -45[. TT dBm A
65.94889/80 GHz
10
0
-10
-20
-30
—-40H+H—4H<2#
1
-50 T
|~ [ A A
V' NIV NNV _/_/'
-60
-70
-78.1
Start 2.5 GHz 750 MHz/ Stop 10 GHz
Date: 12.5EP.2005 08:32:21
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

& Marker 1 [T1] RBW 3 MHz RF Att 0 db
Ref Lvl -48.60 dBm VBW 10 MHz
21.9 dBm 13.83567134 GHz SWT 165 ms Unit dBm
219 4 fm] () L C L
o IO UTTSET YTITTT] -18[.50 dB0| g
113.83567|134 GHz
10
0
-10
-20
-30
—40pB4—4E8<8
1
-50 e vwy \J/’\"‘—'A faes A\ 2 \Y
-60
-70
-78.1
Start 10 GHz 1.65 GHz~/ Stop 26.5 GHz
Date: 12.5EP.2005 09:33:02

Page 86 of 194



Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

D BAND SPURIOUS

¢/ Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -43.51 dBm VBW 10 MHz
21.8 dBm 2.00006012 GHz SWT 5 ms Unit dBm
21.9
BRI SRR A VTITTT] —Z3]°57 dBm A
2.00006019 GHz
10
0
-10
-20
-30
—40+—4H<Ew 1
Y
-50
‘BOM WM [ AN N T A A
-70
-78.1
Start 30 MHz 247 MHz/ Stop 2.5 GHz
Date: 12.5EP.2005 09:34:46
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Nemko Dallas

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE

EQUIPMENT: 2305 — 2360 LMX E

PROJECT NO.:5L0360RUS1

¢/ Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -50.01 dBm VBN 10 MHz
21.9 dBm 4.69438878 GHz SWT 7’6 ms Unit dBm
21.9 - — -
ST PD UTTeET VITITTI] -o0[.UT dBm A
4.68438[878 GHz
10
0
-10
-20
-30
—-40H+H—4H<2#
1
-850 Y
/\M_MW/W ./J
-60
-70
-78.1
Start 2.5 GHz 750 MHz/ Stop 10 GHz
Date: 12.5EP.2005 08:35:358
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Nemko Dallas

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE

EQUIPMENT: 2305 — 2360 LMX E

PROJECT NO.:5L0360RUS1

& Marker 1 [T1] RBW 3 MHz RFE Att 0 dB
Ref Lvl -52.08 dBm VBN 10 MHz
21.9 dBm 10.00000000 GHz SWT 165 ms Unit dBm
21.9 - — -
oI HDUTToET VITUTT] -0Z.U8 dBm A
110.00000000 GHz
10
0
-10
-20
-30
- 40 BH—4EdE=
-50 - \[\«J\ SNEZAN = A
r \/\ur“\f"ﬂ¥f~4,rxxﬂﬂ¢~u¢v’_“/ ANV |
-60
-70
-78.1

Start 10 GHz

Date: 12.5EP.2005 08:36:37

1.65 GHz/

Stop 26.5 GHz
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Nemko Dallas

Ref Lvl

21.8

21.9 dBm

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE

EQUIPMENT: 2305 — 2360 LMX E

A HIGH BAND SPURIOUS

Marker 1 [T1]

RBW

-42.90 dBm VBN
2.00501002 GHz SWT

3 MHz
10 MHz

5 ms

PROJECT NO.:5L0360RUS1

RF Att 0 dB

Unit dBm

=

10

S8 Of =gt

vl

[

-421.30, dBm
2.00501009 GHz

-10

-20

-30

-40

©
IS
D
(R
(o
B

-50

-60

-70

-78.1

Date:

Start 30 MHz

12.5EP.2005

08:38:21

247 MHz/

Stop 2.5 GHz
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

& Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -48.83 dBm VBW 10 MHz
21.3 dBm 6.97895782 GHz SWT 7’6 ms Unit dBm
219 4 O Im) L Il
oI EDTUTTEET YTITTTI -29. 83 50| gy
6.97895/92 GHz
10
0
-10
-20
-30
—404—45<8
j
-50 T o e
/‘\ﬂw_,.\,ﬁwv_._l__./—’
-60
-70
-78.1
Start 2.5 GHz 750 MHz/ Stop 10 GHz
Date: 12 .5EP.2005 (08:39:17
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Nemko Dallas

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE

EQUIPMENT: 2305 — 2360 LMX E

PROJECT NO.:5L0360RUS1

Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -48.24 dBm VBW 10 MHz

21.9 dBm 22.399739860 GHz SWT 165 ms Unit dBm
21.9

5B Of =gt YT —78[ 74 dBm

10

22 .38979B60 GHz

-10

-20

-30

©
IS
D
(R
(o
B

-40

-50—= pY poupr g e

N AY

-60

-70

-78.1

Start 10 GHz

Date: 12.5EP

1.65 GHz/

.2005 09:40:01

Stop 26.5 GHz
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Nemko Dallas FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

B HIGH BAND SPURIOUS

¢/ Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -41.71 dBm VBW 10 MHz
21.3 dBm 2.008995882 GHz SWT 9 ms Unit dBm
219 4 O Im) L Il
o pDUTToRET VIIUTTI -47. 7T, dBm A
2.00995B92) GHz
10
0
-10
-20
-30
—404—45<8 7
-a0
7BDWMWM
-70
-78.1
Start 30 MHz 247 MHz/ Stop 2.5 GHz
Date: 12 .5EP.2005 (08:41:56
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

& Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -49.89 dBm VBN 10 MHz
21.9 dBm 6.97895792 GHz SWT 7’6 ms Unit dBm
21.9 - — -
EEERE LA VITITTI] -49[.89 dBm A
65.97895(/92 GHz
10
0
-10
-20
-30
—-40H+H—4H<2#
]
-50
_/_\./_/
-60
-70
-78.1
Start 2.5 GHz 750 MHz/ Stop 10 GHz
Date: 12.5EP.2005 08:42:45
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

& Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -48.49 dBm VBW 10 MHz
21.3 dBm 22.3B6673347 GHz SWT 165 ms Unit dBm
219 4 fm] () L C L
o pD UTToRET VIIUTTI -48[. 49 dBm A
A2 .36673]347 GHz
10
0
-10
-20
-30
—404—45<8
1
50 w‘”um‘—'r\ N -
-60
-70
-78.1
Start 10 GHz 1.65 GHz~/ Stop 26.5 GHz
Date: 12 .5EP.2005 (08:43:58

Page 95 of 194



Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

¢/ Marker 1 [T1] RBW 3 MHz RF Att 0 db
Ref Lvl -44.10 dBm VBW 10 MHz

21.9 dBm 2.00006012 GHz SWT 3 ms Unit dBm
21.9

O = cc I
[ DD UTTOoOE T

10

-10

-20

-30

q
qo

-40B+—48

-50

-60

-70

-78.1

Start 30 MHz 247 MHz/ Stop 2.5 GHz
Date: 12.5EP.2005 10:45:58
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Nemko Dallas FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

& Marker 1 [T1] RBW 3 MHz RF Att 0 db
Ref Lvl -42 .80 dBm VBW 10 MHz

21.9 dBm 4.69438878 GHz SWT 76 ms Unit dBm

21.8

4
DT

o = cc I
=) PO OTTOoOE T

10

-10

-20

-30

\B)

S

)
[OR
o

-40

-50

-60

-70

-78.1

Date:

Start 2.5 GHz 750 MHz/ Stop 10 GHz

12.5EP. 2005 10:47:43
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Nemko Dallas

Ref Lvl

21.9 dBm
21.9

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

Marker 1 [T1] RBW 3 MHz RF Att 0 dB
-48.45 dBm VBW 10 MHz
22.38979960 GHz SWT 165 ms Unit dBm

=

S 5—H5—5

10

-10

-20

-30

©
IS
D
(R
(o
B

-40

-501——= e

-60

TN TN e~ A N~ AVY]

-70

-78.1

Start 10 GHz

1.65 GHz/ Stop 26.5 GHz

Date: 12.5EP.2005 10:48:13
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Nemko Dallas

EQUIPMENT: 2305 — 2360 LMX E

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

A HIGH BAND
¢/ Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -42.39 dBm VBW 10 MHz
21.8 dBm 2.00995882 GHz SWT 5 ms Unit dBm
21.9
S5O =%t
A
10
0
-10
-20
-30
~40+—4H<E
y
-50
BDWMWM I
-70
-78.1
Start 30 MHz 247 MHz/ Stop 2.5 GHz
Date: 12.5EP.2005 10:49:489
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

& Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -43.75 dBm VBW 10 MHz

21.9 dBm 4.70841884 GHz SWT 7’6 ms Unit dBm
21.9

=

S8 Of =gt

10

-10

-20

-30

©
IS
D
(R
(o
B

-40

-60

-70

-78.1

Start 2.5 GHz 750 MHz/ Stop 10 GHz

Date: 12.5EP.2005 10:51:05
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Nemko Dallas

Ref Lvl

21.9 dBm
21.9

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

Marker 1 [T1] RBW 3 MHz RF Att 0 dB
-48.47 dBm VBW 10 MHz
22.38979960 GHz SWT 165 ms Unit dBm

=

S 5—H5—5

10

-10

-20

-30

©
IS
D
(R
(o
B

-40

S

-60

-70

-78.1

Start 10 GHz

1.65 GHz/ Stop 26.5 GHz

Date: 12.5EP.2005 10:51:54
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

B HIGH BAND SPURIOUS

& Marker 1 [T1] RBW 3 MHz RFE Att 0 dB
ReTC Lvl -42.23 dBm VBW 10 MHz

21.9 dBm 2.0083853882 GHz SWT 2 ms Unit dBm
21.9

4O = .
o I | D U T T E L

10

-10

-20

-30

©
IS

D
(R
iis}

-40

-50

-70

-78.1

Start 30 MHz 24°¢ MHz/ Stop 2.5 GHz

Date: 12.5EP.2005 11:01:40
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

& Marker 1 [T1] RBW 3 MHz RF Att 0 dB
Ref Lvl -43.52 dBm VBW 10 MHz

21.9 dBm 4.70841884 GHz SWT 7’6 ms Unit dBm
21.9

=

o I e B D R R

10

-10

-20

-30

©
IS
D
(R
(o
B

-40

-60

-70

-78.1

Start 2.5 GHz 750 MHz/ Stop 10 GHz

Date: 12.5EP.2005 11:02:32
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Nemko Dallas

Ref Lvl

21.8

21.9 dBm

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

Marker 1 [T1] RBW 3 MHz RF Att 0 dB
-48.52 dBm VBW 10 MHz
22.38979960 GHz SWT 165 ms Unit dBm

i O = cc
[ JDUOTTOo%

10

-10

-20

-30

P
S

)
[OR
o

-40

-50

-60

-70

-78.1

Date:

Start 10 GHz

1.65 GHz~/ Stop 26.5 GHz

12.5EP. 2005 11:03:01
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Nemko Dallas FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

A LOW BAND SPURIOUS

¢/ Marker 1 [T1] RBW 3 MHz RF Att 0 db
Ref Lvl -48.84 dBm VBW 10 MHz

21.9 dBm 1.96046082 GHz SWT 9 ms Unit dBm

21.8

4
DT

o = cc I
=) PO OTTOoOE T

10

-10

-20

-30

\B)

S

)
[OR
o

-40

-50

-60

-70

-78.1

Date:

Start 30 MHz 247 MHz/ Stop 2.5 GHz

12.5EP. 2005 11:04:39
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Nemko Dallas

Ref Lvl

21.9 dBm
21.9

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

Marker 1 [T1] RBW 3 MHz RF Att 0 dB
-46.07 dBm VBW 10 MHz
4.60420842 GHz SWT 7’6 ms Unit dBm

=

S 5—H5—5

10

-10

-20

-30

©
IS
D
(R
(o
B

-40

-50

-60

-70

-78.1

Start 2.5 GHz

750 MHz/ Stop 10 GHz

Date: 12.5EP.2005 11:05:47
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Nemko Dallas

Ref Lvl

21.8

21.9 dBm

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

Marker 1 [T1] RBW 3 MHz RF Att 0 dB
-48.44 dBm VBW 10 MHz
22.38979960 GHz SWT 165 ms Unit dBm

i O = cc
[ JDUOTTOo%

10

-10

-20

-30

P
S

)
[OR
o

-40

-50

-60

-70

-78.1

Date:

Start 10 GHz

1.65 GHz~/ Stop 26.5 GHz

12.5EP. 2005 11:06:25
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Nemko Dallas

Ref Lvl

21.9 dBm
21.9

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

B LOW BAND SPURIOUS

Marker 1 [T1] RBW 3 MHz RF Att 0 dB
-48.72 dBm VBW 10 MHz
1.965410B2 GHz SWT 9 ms Unit dBm

=

S 5—H5—5

10

-10

-20

-30

-40

©
IS
D
(R
(o
B

-50

-60

-70

-78.1

Start 30 MHz

247 MHz/ Stop 2.5 GHz

Date: 12.5EP.2005 11:10:17
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

& Marker 1 [T1] RBW 3 MHz RFE Att 0 dB
Ref Lvl -45.98 dBm VBW 10 MHz

21.9 dBm 4.61823848 GHz SWT 7’6 ms Unit dBm
21.9

4O = .
o I | D U T T E L

10

-10

-20

-30

—40+—4H<8#

-50

-60

-70

-78.1

Start 2.5 GHz 750 MHz/ Stop 10 GHz

Date: 12.5EP.2005 11:09:03
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Nemko Dallas

Ref Lvl

21.9 dBm
21.9

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

Marker 1 [T1] RBW 3 MHz RF Att 0 dB
-48.51 dBm VBW 10 MHz
22.38979960 GHz SWT 165 ms Unit dBm

=

S 5—H5—5

10

-10

-20

-30

©
IS
D
(R
(o
B

-40

NA_N\ AN ﬂ&

-50= pv svuwrg g

-60

N~ Nr\k/\A\f-“\f”ﬂr"\rNJMMVVJ_“/ \”hkx'k’4uvuhv\

-70

-78.1

Start 10 GHz

1.65 GHz/ Stop 26.5 GHz

Date: 12.5EFP.2005 11:08:24
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Nemko Dallas

Ref Lvl

21.9 dBm
21.9

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

C BAND SPURIOUS

Marker 1 [T1] RBW 3 MHz RF Att 0 dB
-46.09 dBm VBW 10 MHz
1.97036072 GHz SWT 9 ms Unit dBm

=

S 5—H5—5

10

-10

-20

-30

-40

©
IS
D
(R
(o
B

-50

-60

-70

-78.1

Start 30 MHz

247 MHz/ Stop 2.5 GHz

Date: 12.5EP.2005 11:11:41
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Nemko Dallas

Ref Lvl

21.9 dBm
21.9

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

Marker 1 [T1] RBW 3 MHz RF Att 0 dB
-44.,16 dBm VBW 10 MHz
6.94888780 GHz SWT 7’6 ms Unit dBm

=

S 5—H5—5

10

-10

-20

-30

©
IS
D
(R
(o
B

-40

-50

-60

-70

-78.1

Start 2.5 GHz

750 MHz/ Stop 10 GHz

Date: 12.5EP.2005 11:12:21
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Nemko Dallas

Ref Lvl

21.8

21.9 dBm

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

Marker 1 [T1] RBW 3 MHz RF Att 0 dB
-48.51 dBm VBW 10 MHz
22.38979960 GHz SWT 165 ms Unit dBm

i O = cc
[ JDUOTTOo%

10

-10

-20

-30

P
S

)
[OR
o

-40

-50

o NN~ VAL AV

-60

-70

-78.1

Date:

Start 10 GHz

1.65 GHz~/ Stop 26.5 GHz

12.5EP. 2005 11:12:483
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

Section 6. Field Strength of Spurious

NAME OF TEST: Field Strength of Spurious Emissions PARA. NO.: 2.1053

TESTED BY: Kevin rose DATE: September 12, 2005

Test Results: Complies

Measurement Data: See attached table.

Measurement Uncertainty: +/-1.7 dB
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Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

Test Data - Radiated Emissions

Field Strength of Spurious Emissions

Complete X
Date: 09/11/05 Preliminary
Temperature(°C): 21
Relative Humidity(%) 43

Test EQuipment Used

Page 1 of
Job No.: 5L0360R
Specification: PART 27
Tested By: Kevin Rose
E.U.T.: 2305 - 2360 LMX E
Configuration: 28 dBm rms Transmit
Sample No: 1
Location: AC 2
Detector Type: Peak

RBW: 1 MHz Measurement
VBW: 1 MHz Distance: 3m

[Antenna: 993 Directional Coupler:

Pre-Amp: 1016 Cable #1: 1484

Filter: 1482 Cable #2: 1485

Receiver: 1464 Cable #3: 1081

Attenuator #1 Cable #4:

Attenuator #2: Mixer:

|Additional equipment used:

Measurement Uncertainty: +/-3.6 dB

Frequency Meter Correction Pre-Amp Substitution Limit EIRP EIRP Polarity Comments
Reading Factor Gain Antenna Gain

(MHz) (dBm) (dB) (dB) (dBi) (dBm) (dBm) (mw)
4614 -73.2 41.4 22.3 11.3 -40 -42.8 0.0001 V
6921 -78.3 41.1 21.6 11.8 -40 -47.0 0.0000 V
4614 -74.5 35.0 22.3 9.1 -40 -52.7 0.0000 H
6921 -78.3 38.1 21.6 9.6 -40 -52.2 0.0000 H

Notes: Spectrum was searched from 30 Mhz to 26.5 GHz
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

Photos — Field Strength of Spurious Emissions
Rear
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

Section 7. Frequency Stability
NAME OF TEST: Frequency Stability PARA. NO.: 2.1055
5
TESTED BY: Kevin Rose DATE:09/14/05
Test Results: Complies
Measurement Data: See attached data sheets.

The following plots show that the transmitted signal stays within the required emission limits
when the equipment is subjected to temperature and voltage variations.

Measurement Uncertainty: 1 x 107 ppm

EQUIPMENT USED 1561, 1562, 1045, 1055, 2072, 2071, 1470,1471, 619, 283, 1629, AND 1482
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

20 DEGREES 115 TNOM

A BAND 24DBM OUTPUT

Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
& Ret Lyl ~74.81 dBm  VBW 200 kHz
13.4 dBm 2.31500000 GHz ~ SWT 76 ms Unit dBm
4
13@ 33.4 B Offsét vi |7 24l g1 dBa
CIfITT CHEGK : PAGSED A
2.31500p00 GHz
CH |PWR 24.07 dBm
’ ACH Up ~14.83 dbn
ACH Low -14).57 dBm
_10 L IMIT CHEOK: PASSED

-20

1 N

Ty| H=helvinta: Ks

|
o

A
Y U\qﬂ
uwMI\ |
-70 A - eyl WM,“\;“

—

-80 cll
cl1
-86.6
Center 2.31 GHz 1 MHz~ Span 10 MHz
Date: 15.5EP. 2005 (08:56:32
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Nemko

Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

20DEGREES TMIN

& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -75.05 dBm VBW 200 kHz
13.4 dBm 2.31500000 GHz SWT 7’6 ms Unit dBm
13.4
10 33.4 ¢gB Offse¢t vilrT1 78l 08 ARe
LIMIT CHEQK 1 PASSED A
2.31500000 GHz
CH |PWR 24.07 dBm
0 ACH Up —14.70 dBn
ACH Low -14].56 dBm
_10 LIMIT cHede. pagaen
-20
30 ﬂf“/ k\»\
V| B=RuelvintaY: IS | ‘AWAAI
-50 IIAV'M \Jd\Atr\
-60 MM MV‘L{‘M
cy1 ¢¢
-70 oyt “]'A
cp
-80 —
cl1
-86.6

Date:

Center 2.31 GHz

1 MHz/ Span 10 MHz

15.5EP. 2005 09:55:03
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

20DEGREES T MAX

Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl ~75.15 dBm VBW 200 kHz
13.4 dBm 2.31500000 GHz SWT 76 ms Unit dBm
Big 33.4 §B Offsdt v lr149 EE T
CTATT CREJK - PASSED A
2.31500000 GHz
CH |PWR 24.07 dBm
0 ACH Up ~14].75 dBm
ACA Low ~14.45 dBm
-10 LIMIT CHEOK .- PASSED
-20

M n

l;)| H=he IwinviY: Ks

b UA
. u‘ﬂﬂn \ANM“

IR

-70
cq1
ch VW\,\’
CPp
-80 cll
cl1
-86.6
Center 2.31 GHz 1 MHz~ Span 10 MHz
Date: 12.5EF.2005 09:57:18
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

50C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly -75.99 dBm  VBW 200 kHz
13.4 dBm 2.31500000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 gB Offs¢t vilrT17 78]l oo A4Rm
CTATT CAEfR - PHSSED A
2.31500p00 GHz
CH |PUR 23.83 dBnm
0 ACH Up —14]. 46 dBn
ACH Low ~14/.34 dBnm
_10 LIMIT CcoeEde . paccEn
-20

T5| E=huelvinti: Ks

50 ..LUHM MuIV‘”M\\I‘i
H\jf‘m /w N‘"\u .

-60 M
cy! w
-70 Ty 1 "hh‘
cp M
cp
-80 —
cl1
-86.6
Center 2.31 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 10:50:52
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

40 C

Marker 1 [T1] RBW 20 kHz  RF Att 0 dB

05’ Ref Lyl ~75.31 dBm  VBW 200 kHz
13.4 dBm 2.31500000 GHz  SWT 76 ms Unit dBm

A4
13@ 33.4 @B Offset vyl _2el 31 apo
CTATT CHERR - PHSSED A
2.31500p00 GHz
CH |PUR 2402 dBm
0 ACH Up ~14[.58 dBbn
ACH Low 14,45 dBnm
_10 LIMIT CcHEOK . PASSED

-20

T5| E=huelvinti: Ks

-0 Nuv U

cy1 Hﬂuﬁ{h

-0 CT v
M ch W‘W

cp
-80 cl1
cl1
-86.6
Center 2.31 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 11:11:48
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

30C

Marker 1 [T1] RBW 20 kHz  RF Att 0 dB

05’ Ref Lyl _74.40 dBm  VBW 200 kHz
13.4 dBm 2.31500000 GHz  SWT 76 ms Unit dBm

A4
13@ 33.4 @B Offset vyl Y| I Ia=r
CTATT CHERR - PHSSED A
2.31500p00 GHz
CH |PUR o421 dBm
0 ACH Up —T4. 47 dBn
ACH Low ~14/.33 dBnm
_10 LIMIT CcHEOK . PASSED

-20

. . AURM “A‘*J\
Mk ™

-60 'ﬂ
1o IRIY

wﬂvwv cyT I}
Cp
cp
-80 —
cl1
-86.6
Center 2.31 GHz 1 MHz/ Span 10 MHz

Date: 15.5EP.2005 12:46:35
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

10 C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly _75.38 dBm  VBW 200 kHz
13.4 dBm 2.31500000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 gB Offs¢t vilrT17 78]l 28 ARm
CTATT CAE§R - PHSSED A
2.31500p00 GHz
CH |PUR 24[.03 dBm
0 ACH Up ~15[.04 dBn
ACH Low 1445 dBnm
_10 LIMIT CcoeEde . paccEn
-20
-30 .M) M.

: MM”“ %Wu
N | “’WW

~ Ot oyt
| cp
cp
-80 —
cl1
-86.6
Center 2.31 GHz 1 MHz~ Span 10 MHz
Date: 15.5EP. 2005 13:23:26
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Nemko

Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

0C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly _74.54 dBm  VBW 200 kHz
13.4 dBm 2.31500000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 gB Offs¢t A AH N 24 54 dBRm
CTATT CAE§R = PHSSED A
2.31500p00 GHz
CH |PUR 24{.00 dBm
0 ACH Up ~15[.05 dBn
ACH Low ~14/.83 dBnm
_10 LIMIT CcoeEde . paccEn
-20
-30 /A/ 1"4.\

DT2700HCS hAuAVJ “NWAA

-40

Py,
U

N \l
_B0 A‘l‘{r'AJ‘L
. cy!
-70 T
Cp
cp
-80 cl1
cl1
-86.6
Center 2.31 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 13:52:23
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Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-10C
& Marker 1 [T1] RBW 20 kHz RF Att 0 db
Ref Lvl -75.42 dBm VBW 200 kHz
13.4 dBm 2.31500000 GHz SWT 76 ms Unit dBm
13.4
10—33.4 ¢B Offset Yel[rT1] _78| 42 ARm
LIPIT CHEFJK : PARSSED A
2.31500000 GHz
CH [PWR 24(.13 dBm
0 ACH Up ~15[. 72 dBn
ACH Low -15].27 dBm
_10 LIMIT CHEOK: PASSED
-20
-30 VJ \'\“
_4plRr2znad IU"N)// L\y\—\)\/\l
60 ..”1 ll }
M«f ”
‘/\11 cy1
~70 Y CT ‘jv[w"
W cp \W'\A;
Cp
-80 cl1
cl1
-86.6
Center 2.31 GHz 1 MHz/ Span 10 MHz
Date: 19.5EP. 2005 14:15:45
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Nemko

Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-20C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly ~76.12 dBm  VBW 200 kHz
13.4 dBm 2.31500000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 gB Offs¢t A AH N 78l 12 dBRm
CTATT CHERR = PHSSED A
2.31500p00 GHz
CH |PUR o424 dBm
0 ACH Up ~15[.60 dBn
ACH Low -15\.20 dBm
_10 LIMIT CcoeEde . paccEn
-20
W 4,

PT2Z70AHC J»NN}N V/\,\«A |

-40

-50

-60

U
cyl
-70 oyt
Ccp

cp
-80 cl1
cl1
-86.6
Center 2.31 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 14:54:11
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Nemko

Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-30C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly ~75.10 dBm  VBW 200 kHz
13.4 dBm 2.31500000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 gB Offs¢t A AH N 79l 10 4R,
CTATT CAE§R = PHSSED A
2.31500p00 GHz
CH |PUR 23.99 dBnm
0 ACH Up ~16[.53 dBbn
ACH Low ~15.83 dBm
_10 LIMIT CcHEde . paccEn
-20
-30 .NJ ey

PT2Z70AHC I v}jjl NA

-40

;éé.

-50

-60

N Ccy
-70 ] =TT
Cp
Ccp

-80 cl1
cl1
-86.6
Center 2.31 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 16:00:04
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E
20 DEGREES 115 TNOM
A BAND 28DBM OUTPUT
Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -55.27 dBm VBIW 200 kHz
13.4 dBm 2.31200000 GHz SWT 76 ms Unit dBm
13.4
10 33.4 gB Offset Y1 Ilr711 58l 27 ARm
L I MIA AP : NSSED A
2.31200000 GHz
”QJ«M41 CH |RWR 271.70 dBm
0 ACH Up -18(.87 dBm
ACH Low -16[.40 dBm
10 L IMIT CcHEOK . DASSED
0 M Iy
-30 )“V"NN

I
PT2700HS ,

-40

-50 f
-60
cy!
-70 T
cp
cp
-80 cil
cl1
-86.6
Center 2.307 GHz 1 MHz~ Span 10 MHz

Date: 19.5EF. 2005 10:01:18
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

20 DEGREES TMIN

Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -56.00 dBm VBW 200 kHz

13.4 dBm 2.31200000 GHz SWT 7’6 ms Unit dBm

13i; 33.4 @B Offset v lrTe o6l 00 dB,

L1 : RSSED A

2.31200p00 GHz

rupAﬂﬂN*@Nﬂw\ﬁ CH |PWR 27.70 dBm

0 ACH Up -19.01 dBm
ACH Low -16[.54 dBm

LIMIT CHEOK . DPAGSED

-10

M I,

-20
M‘WAIM %4%
40 PTO27O0AHC "

-60
cy1
=70 =T
Cp
CPp
-80 cll
cl1
-86.6
Center 2.307 GHz 1 MHz~ Span 10 MHz

Date: 12.5EF.2005 10:01:39
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

20DEGREES TMAX

Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
05’ Ref Lyl _54.96 dBm  VBW 200 kHz
13.4 dBm 2.31200000 GHz  SWT 76 ms Unit dBm
A4
13@ 33.4 @B Offset vyl V| I=T=a=
| KSSED A
1 2.31200p00 GHz
M CH |PUR 27.71 dBm
0 ACH Up ~16].99 dBn
ACH Low ~16|.38 dBm
_10 LIMIT CHEOK . PAGSED

M ln,

-20 %
T 4
Yy| NSREeIwRrAY: K | V)/V \A/\IL\.

-50
-60
cyl
-70 T
Cp
cp
-80 —1-
cl1
-86.6
Center 2.307 GHz 1 MHz/ Span 10 MHz

Date: 15.5EP.2005 (08:59:56
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

50C
& Marker 1 [T1] RBW 20 kHz RF Att 0 db
Ref Lvl -55.52 dBm VBW 200 kHz
13.4 dBm 2.31200000 GHz SWT 76 ms Unit dBm
13.4
10334 ¢B Offset Yel[rT1] 58l 52 AR
LI RSSED A
2.31200000 GHz
CH |PWR 27.57 dBm
0 ACH Up ~19. 78 dBn
ACH Low -17.88 dBm
_10 LIMIT CHEOK: PASSED
20 AV‘W |Lr\1
-30 M
V| B=RuelvintaY: IS | by

g My

cyl
-70 T
Cp
cp
-80 —1-
cl1
-86.6
Center 2.307 GHz 1 MHz/ Span 10 MHz

Date: 15.5EP.2005 10:43:21
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

40C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly _55.41 dBm  VBW 200 kHz
13.4 dBm 2.31200000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 @gB Offset A AH N 58l 41 dBRm
| —T#5SED A
2.31200p00 GHz
CH |PUR 27.53 dBm
0 ACH Up ~19.63 dbn
ACH Low ~17.37 dBnm
_10 LIMIT CHEde . paccEn
-20 "/MJ |L'\‘
i
_aplerozneds A

EDMW '

cyl
-70 T
Cp
cp
-80 —1-
cl1
-86.6
Center 2.307 GHz 1 MHz/ Span 10 MHz

Date: 15.5EP.2005 11:13:18
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Nemko Dallas

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE

PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

30C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Lul _54.01 dBm  VBW 200 kHz
13.4 dBm 2.31200000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 @gB Offset A AH N =4 01 dBRm
| ~C#SSED A
2.31200p00 GHz
CH |PUR 27.67 dBm
0 ACH Up ~18].63 dbn
ACH Low _16|. 14 dBm
_10 LIMIT CHEde . paccEn
—20 MAN IlM%
_30 J %
_aplerozneds ) )
. ..WNW WWM\M

-60

-70

Py

la

-80

cy

-86.6

Date:

Center 2.307 GHz

19.5EP. 2005 13:14:17

1 MHz~

Span

10 MHz
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

10 C

Marker 1 [T1] RBW 20 kHz  RF Att 0 dB

05’ Ref Lyl _54.78 dBm  VBW 200 kHz
13.4 dBm 2.31200000 GHz  SWT 76 ms Unit dBm

A4
13@ 33.4 @B Offset vyl V| T =R=
| KSSED A
2.31200p00 GHz
CH |PUR 27.67 dBm
0 ACH Up ~19.06 dBn
ACH Low ~16.53 dBm
_10 LIMIT CHEOK . PAGSED

-20 JMJ bh

-30
_solerozoeds .ijMf ,

-50
-60
cyl
-70 T
Cp
cp
-80 —1-
cl1
-86.6
Center 2.307 GHz 1 MHz/ Span 10 MHz

Date: 15.5EP.2005 13:21:43
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

0C

Marker 1 [T1] RBW 20 kHz  RF Att 0 dB

05’ Ref Lyl -53.00 dBm  VBW 200 kHz
13.4 dBm 2.31200000 GHz  SWT 76 ms Unit dBm

A4
13iD 33.4 dB Offset vilrr1g 53l 00 4Bm
| —D#5SED A

f 2.31200p00 GHz
W‘E} CH |PWR 27.85 dBm
0 ACH Up ~17.90 dBn
ACH Low 15(.32 dBm

LIMIT CHEQK . DASSED

-10

-20 (/\“ \’\L X
U

y

-30 P
Ty)| H=helintiY: K A My/v % L

1o Wyl
_ u{w\'\/v \MWW

-60
cyl
-70 T
Cp
cp
-80 cl1
cl1
-86.6
Center 2.307 GHz 1 MHz/ Span 10 MHz

Date: 15.5EP.2005 13:53:44
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Nemko Dallas

EQUIPMENT: 2305 — 2360 LMX E

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

-10C
¢/ Marker 1 [T1] 20 kHz RF Att 0 db
Ref Lvl -51.49 dBm 200 kHz
13.4 dBm 2.31200000 GHz 76 ms Unit dBm
13.4
10334 ¢B Offset Yel[rT1] 51 49 4By
LI NSSED A
2.31200000 GHz
CH [PWR 27.87 dBm
0 ACH Up —T7.74 dBn
ACH Low -14.67 dBm
_10 LIMIT CHEOK: PAGSSED
. M” Iy
20 *r‘«f‘mv \N\%N
_ | A
30 M’{‘-‘, %
YYs| A=RuelvintaY: s\ 'f\f Wﬁ
EDJU W “J//\ la Al
-60
cy!
-70 o
cp
Cp
-80 cl1
cl1
-86.6
Center 2.307 GHz 1 MHz/ Span 10 MHz

Date:

12.5EF. 2005 14:14:11
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-20C

Marker 1 [T1] RBW 20 kHz  RF Att 0 dB

05’ Ref Lyl ~49.37 dBm  VBW 200 kHz
13.4 dBm 2.31200000 GHz  SWT 76 ms Unit dBm

A4
13@ 33.4 @B Offset vyl sd 37 apo
| ~EHSSED A

2.31200p00 GHz
CH |PUR 27.82 dBm
0 ACH Up ~16[.92 dBbn
ACH Low ~13/.95 dBnm

LIMIT CHEQK . DASSED

-10

by

Y R r\wf/r w\’w\
503&‘%‘[]}“ 1‘(]AMAu,\J‘\Vl'"ﬂm ‘

P
=

-60
cyl
-70 T
Cp
cp
-80 cl1
cl1
-86.6
Center 2.307 GHz 1 MHz/ Span 10 MHz

Date: 15.5EP.2005 14:55:50
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-30C

Marker 1 [T1] RBW 20 kHz  RF Att 0 dB

05’ Ref Lyl 237.91 dBm  VBW 200 kHz
13.4 dBm 2.30950000 GHz  SWT 76 ms Unit dBm

A4
13@ 33.4 @B Offset vyl T T=
| KSSED A
2.30950p00 GHz
CH |PUR 27.99 dBm
0 ACH Up ~17.78 dBn
ACH Low ~14/.14 dBnm
_10 LIMIT CHEOK . PAGSED

Wl Iy,
_30 /uA W\/\M‘\

_soleTozoads w \JV\E’W{
EDQW\’VW Wm}%

-60
cyl
-70 T
Cp
cp
-80 cl1
cl1
-86.6
Center 2.307 GHz 1 MHz/ Span 10 MHz

Date: 15.5EP.2005 15:58:41
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

20 DEGREES 115 TNOM

C BAND 24DBM OUTPUT

Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
& Ret Lyl ~40.81 dBm  VBW 200 kHz
13.4 dBm 2.31400000 GHz ~ SWT 76 ms Unit dBm
4
13@ 33.4 B Offsét vi |7 40l 81 4B
CIfITT CHEGK  : PAGSED A
2.31400p00 GHz
CH |PWR 2411 dBm
’ ACH Up —14.73 dbn
ACH Low -14).56 dBm
_10 L IMIT CHEOK: PASSED

-20

-30
_aplRr2znads /\}Mv V\\\/\ ,

50 Ilu 1
" MU U“d\

ulny
RN

-70 S T
p Uiy
Ccp
-80 cll
cl1
-86.6
Center 2.316 GHz 1 MHz~ Span 10 MHz
Date: 19.5EP. 2005 09:48:11
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

20 DEGREES TMIN

Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -41.66 dBm VB 200 kHz
13.4 dBm 2.31400000 BGHz SWT 7’6 ms Unit dBm
Bi; 33.4 ¢B Offset v T 21l 66 4Ba
LIPIT CHEQK : PASSED A
2.31400000 GHz
CH |FWR 24]. 14 dBm
0 ACH Up -14{. 77 dBm
ACH Low -14).30 dBm
10 LIMIT CcHEdK: PASSED
-20

e N

50 A VA\M\
-60 M

,mwv = oyl Mm\%

—

CPp
-80 cll
cl1
-86.6
Center 2.316 GHz 1 MHz~ Span 10 MHz
Date: 12.5EF.2005 09:46:46
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

20DEGREES TMAX

Marker 1 [T1] RBUW 20 kHz RF Att 0 dB
Ref Lvl ~41.49 dBm VBW 200 kHz
13.4 dBm 2.31400000 GHz SWT 76 ms Unit dBm
A4
13@ 33.4 @B Offset vilrT) 41l 49 dBn
CIMIT CHEJk - PASSED A
2.31400000 GHz
CH |PWR 24].10 dBm
0 ACH Up ~14].76 dBm
ACA Low -14.39 dBm
_10 | IMIT CHECOK .- PAGSSED

-20

_aglerezoeds ‘\\k%“UMw

N Ay

cyl Wt“wk

=70 T
Cp
CPp
-80 cll
cl1
-86.6
Center 2.316 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP.2005 09:49:01
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Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E

50C
& Marker 1 [T1] RBW 20 kHz RF Att 0 db
Ref Lvl -41.16 dBm VBW 200 kHz
13.4 dBm 2.31400000 GHz SWT 76 ms Unit dBm
13.4
10334 9B Offset Yel[rT1] A1 16 dBm
LIPIT CHEFJK : PRSSED A
2.31400000 GHz
CH [PWR 23[.86 dBm
0 ACH Up —14[.73 dbn
ACH Low -14].45 dBm
_10 LIMIT CHEOK: PASSED
-20
M
YYs| A=RuelvintaY: s\ ,
_50 LHM N,
M”U U\ﬂ
_B0 MIHWL MM‘
i A"
-70 'y oyt
W 7
Cp
-80 cl1
cl1
-86.6
Center 2.316 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP. 2005 10:40:07
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

40 C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly _40.44 dBm  VBW 200 kHz
13.4 dBm 2.31400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 ¢gB Offse¢t A AH N 40l 44 dBm
CTATT CAE§R = PHSSED A
2.31400p00 GHz
M CH |PUR 24.06 dBm
0 ACH Up —14[.54 dbn
ACH Low ~14/.27 dBnm
_10 LIMIT CHEde . pacceEn
-20

Y
i,

- .A
7 I
T %,

P—

~l
<

-70 T
Cp
cp
-80 cl1
cl1
-86.6
Center 2.316 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 11:16:18
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Nemko Dallas

EQUIPMENT: 2305 — 2360 LMX E

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE

PROJECT NO.:5L0360RUS1

30C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly _41.29 dBm  VBW 200 kHz
13.4 dBm 2.31400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 gB Offs¢t A AH N 41 29 4Rm
CTATT CHERR - PHSSED A
2.31400p00 GHz
f‘““h ! CH |PUR 23.88 dBnm
0 ACH Up ~15[. 16 dBn
ACH Low ~14/.91 dBnm
_10 LIMIT CHEde . pacceEn
-20
-30 N ]Mu

PT2Z70AHC )‘W/

-40

-50

-60

cy

Yy

-70 T
WM ch
cp
-80 —
cl1
-86.6
Center 2.316 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 12:43:13
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

10 C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly _41.18 dBm  VBW 200 kHz
13.4 dBm 2.31400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 ¢gB Offse¢t A AH N 41 18 dBRm
CTATT CHERR - PHSSED A
2.31400p00 GHz
W CH |PUR o427 dBm
0 ACH Up —T4[ 41 dbn
ACH Low ~14/.14 dBnm
_10 LIMIT CHEde . pacceEn
-20

Vy| N=huolwnrat: K N“M
-50 lAL \A\H‘

_B0 M[ﬂ—\ J\0%‘“[
Al
-70 _ cy! \A{m

—

cp
-80 —
cl1
-86.6
Center 2.316 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 13:24:50
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

0C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly _41.88 dBm  VBW 200 kHz
13.4 dBm 2.31400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 ¢gB Offse¢t A AH N 41 88 dRm
CTATT CHERR - PHSSED A
2.31400p00 GHz
CH |PUR 24[.13 dBnm
0 ACH Up 15[ 41 dBn
ACH Low ~14/.75 dBnm
_10 LIMIT CHEde . pacceEn
-20

o y
ol | }I/ \’\‘\“.
Ty

. )
A\ Mm

-60 v-v
cyl VQ“«uu
-70 T
Cp
cp
-80 —
cl1
-86.6
Center 2.316 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 13:50:51
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Nemko

Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-10C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly _42.62 dBm  VBW 200 kHz
13.4 dBm 2.31400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 ¢gB Offse¢t A AH N 42l 52 4Rm
CTATT CHERR = PHSSED A
2.31400p00 GHz
CH |PUR 2416 dBnm
0 ACH Up ~15[.63 dbn
ACH Low ~15.12 dBm
_10 LIMIT CHEde . pacceEn
-20
_30 ﬂJ k,

DT270nHC | ﬂm\WAA-

-40

-50

-60

-70 =1
,WWM ch

—

cyt %n |
g

cp
-80 —
cl1
-86.6
Center 2.316 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 14:16:58
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-20C
& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -42 .60 dBm VBW 200 kHz
13.4 dBm 2.31400000 GHz SWT 76 ms Unit dBm
13.4
10 33.4 ¢gB Offse¢t A AH N 42l 50 dRm
LINIT CHEGK : PASSED A

2.31400000 GHz

CH [PWR 24].04 dBm

0 ACH Up 16|, 42 dBn
ACH Low _15.59 dBm
_10 LIMIT CHEde . paccEn

-20

_aglaroznads | M NA ,
-50 1 UM
M |,

-60

cyl

-70 =T o
Cp
cp
-80 cl1
cl1
-86.6
Center 2.316 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 14:52:48
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Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-30C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly _43.34 dBm  VBW 200 kHz
13.4 dBm 2.31400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 ¢gB Offse¢t A AH N 43 34 4BRm
CTATT CHERR - PHSSED A
2.31400p00 GHz
CH |PUR 24{.00 dBm
0 ACH Up ~16].67 dBn
ACH Low ~16/.01 dBm
_10 LIMIT CHEde . pacceEn
-20

*,

[=

V| B=RuelvintaY: IS |

h

-50 W
cy!
-70 ,", — | .
Cp
cp
-80 —
cl1
-86.6
Center 2.316 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 16:01:55

Page 150 of 194



Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E
20 DEGREES 115 TNOM

C BAND 14DBM OUTPUT

éy Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -77.B83 dBm VBW 200 kHz
13.4 dBm 2.31400000 GHz SWT 76 ms Unit dBm
13.4
10 33.4 @gB Offset A A I 724 83 4Bm
LIPIT CHEFK : PASSED A
2.31400000 GHz
CH |PWR 14{.17 dBm
0 ACH Up -54{. 74 dBm
ACH Low -54{.35 dBm
_10 LIMIT CHEOK . PASSED
-20
-30

T5)| E=Re WARTAY: Ks

/ \

-60 \

cyl
-70 =0
o 4l | %\M“'\WM
y cp
i T M c 1 Mupiar,
clt
-86.6
Center 2.318 GHz 1 MHz~ Span 10 MHz
Date: 15.5EP.2005 09:52:13
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

20 DEGREES TMIN

& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl ~78.82 dBm VBW 200 kHz
13.4 dBm 2.31400000 GHz SWT 76 ms Unit dBm
13. 4
10 33.4 gB Offset YilrT717 _78l 92 4dRm
CIfiT CHEQK : PAMGSED A
2.31400pP00 GHz
CH |PWR 14].17 dBm
0 ACH Up ~54.60 dbn
W ACH Low ~54|.19 dBm
_10 L IMIT CHEOK - BagcED
-20
-30

T5| E=huelvinti: Ks

/ \
|

cy ™
Cp
cp
a0 c A PV

N

cl1
-86.6
Center 2.318 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 (08:52:58
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Nemko

Dallas

EQUIPMENT: 2305 — 2360 LMX E

20 DEGREES TMAX

FC

C PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE

PROJECT NO.:5L0360RUS1

& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Lul -79.29 dBm  VBW 200 kHz
13.4 dBm 2.31400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 @gB Offset A AH N _79l 29 4Rx
CTATT CHERR - PHSSED A
2.31400p00 GHz
CH |PUR 14).16 dBnm
0 ACH Up 54171 dbn
ACH Low _54/.16 dBm
_10 LIMIT CHEde . paccEn
-20
_30
_aplerozneds

-50

-60

y
-

-70

-80

-86.6

cy

o

MBMFWMM

Date:

Center 2.318 GHz 1 MHz~
15.5EP. 2005 09:51:26

Span 10 MHz
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Nemko

Dallas

MULTI

EQUIPMENT: 2305 — 2360 LMX E

FCC PART 27, SUBPART C
POINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

50C
¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 db
Ref Lvl -79.18 dBm VBW 200 kHz
13.4 dBm 2.31400000 GHz SWT 76 ms Unit dBm
13.4
1pl33.4 0B Offset Yil[rT1] —79l 18 ARm
LIPIT CHERK —: PRSSED A
2.31400000 GHz
CH [PWR 14(. 10 dBm
0 ACH Up -54].24 dBm
ACH Low -53|. 70 dBm
~10 LIMIT CHEQK: PAGSSED
-20
-30
YYy| E=Relvintal: s
-50 /‘[/N \A\\\
-60 \\
20 J{ K_)“ cyl
- cy1
MM o} VV\M
cp
‘BDumde\VAM"\‘JMHbghl cl1 oA s A g
-86.6
Center 2.318 GHz 1 MHz~ Span 10 MHz
Date: 19.5EP. 2005 10:41:37
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Nemko

Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

40C
& Marker 1 [T1] RBW 20 kHz RF Att 0 db
Ref Lvl -78.81 dBm VBW 200 kHz
13.4 dBm 2.31400000 GHz SWT 76 ms Unit dBm
13.4
10334 ¢B Offset Yil[rT1] —78l 81 AR
LIPIT CHEFK : PARSSED A
2.31400000 GHz
CH [PWR 14{.13 dBm
0 ACH Up 5457 dbn
ACH Low -53].89 dBm
_10 LIMIT CHEOK: PASSED
-20
-30
YYs| A=RuelvintaY: s\
-60 /
J{ {A\ cy!
-70 i CLL‘}‘
j Mw
Cp
7BDWM' cli M/\mﬂmw
cl1
-86.6
Center 2.318 GHz 1 MHz/ Span 10 MHz
Date: 159.5EP. 2005 11:14:37
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

30C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly _80.53 dBm  VBW 200 kHz
13.4 dBm 2.31400000 GHz  SWT 76 ms Unit dBm
13.4
10334 ¢B Offset vilrr1g o0l 52 4R,
CTATT CAEfR - PHSSED A
2.31400p00 GHz
CH |PUR 14).20 dBnm
0 ACH Up 54163 dbn
ACH Low 54,10 dBnm
_10 LIMIT CHEde . paccEn
-20
_30

T5| E=huelvinti: Ks

-70 / Qtﬁ Yl
B0 IVTIVT BT T WAL c i1 i 1 Mw

cl1
-86.6
Center 2.318 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 12:45:06
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Nemko

Dallas

EQUIPMENT: 2305 — 2360 LMX E

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE

PROJECT NO.:5L0360RUS1

10C
& Marker 1 [T1] RBW 20 kHz RF Att 0 db
Ref Lvl -79.73 dBm VBW 200 kHz
13.4 dBm 2.31400000 GHz SWT 76 ms Unit dBm
13.4
10334 ¢B Offset Yil[rT1] —79l 73 AR
LIPIT CHEFJK : PARSSED A
2.31400000 GHz
CH [PWR 14.27 dBm
0 ACH Up 5477 dbn
ACH Low -54.29 dBm
_10 LIMIT CHEOK: PASSED
-20
-30
YYs| A=RuelvintaY: s\
-60 //
Ij‘ t 1 CLl
-70 =
cp
Cp
_80 ol I WI‘M&.&L
cl1
-86.6
Center 2.318 GHz 1 MHz/ Span 10 MHz
Date: 159.5EP. 2005 13:28:41
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Nemko

Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

oC
& Marker 1 [T1] RBW 20 kHz RF Att 0 db
Ref Lvl -79.67 dBm VBW 200 kHz
13.4 dBm 2.31400000 GHz SWT 76 ms Unit dBm
13.4
10334 ¢B Offset Yil[rT1] 79l 587 AR
LIPIT CHEFK : PARSSED A
2.31400000 GHz
CH [PWR 14{.16 dBm
0 ACH Up 5525 dBn
ACH Low -54].94 dBm
_10 LIMIT CHEOK: PASSED
-20
-30
YYs| A=RuelvintaY: s\
-60
\‘ cy!
-70 g
cp
Cp
_soja b AN A = Mt
cl1
-86.6
Center 2.318 GHz 1 MHz/ Span 10 MHz
Date: 159.5EP. 2005 13:46:36
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-10C
& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl ~-79.15 dBm VBW 200 kHz
13.4 dBm 2.31400000 GHz SWT 76 ms Unit dBm
13.4
10 33.4 gB Offset YilrT717 _7al 15 4R,
CIAIT CHEGK : PASSED A
2.31400000 GHz
CH |PWR 14(.08 dBm
0 ACH Up 5565 dBn
‘w\w\) ACH Low -55.30 dBm
_10 L IMIT CHEQOK .- DAGEEN
-20
-30

T5| E=huelvinti: Ks

: i )
i T

-70 - =
WJW T 1 N\’\'\N
“sopadha il NN 4 A i

cl1
-86.6
Center 2.318 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 14:20:48
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-20C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Lul _78.37 dBm  VBW 200 kHz
13.4 dBm 2.31400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 @gB Offset A AH N 78l 37 4BRm
CTATT CAE§R = PHSSED A
2.31400p00 GHz
CH |PUR 14).05 dBnm
0 ACH Up 56,37 dBn
ACH Low _55\.56 dBm
_10 LIMIT CHEde . paccEn
-20
_30

T5| E=huelvinti: Ks

I

ED Fi [T
BDMWW . il | M‘MWM

cl1
-86.6
Center 2.318 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 14:48:50
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Nemko

Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-30C
& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -B80.96 dBm VBW 200 kHz
13.4 dBm 2.31400000 GHz SWT 7’6 ms Unit dBm
13.4
10334 ¢B Offset vilrrey o0l 98 4B
LIMIT CHEQK . PASSED A
2.31400000 GHz
CH |FPWR 14].08 dBm
0 ACH Up ~56]. 77 dBn
ACH Low -56|.45 dBm
_10 LIMIT CHEOK: DAGCED
-20
-30
TS| E=hiolrintaN: Ks
/ \
-60 \
ﬂ/ t cy!
-70 =
cp
cp
-80 —1-
cl1
-86.6
Center 2.318 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP. 2005 16:06:48
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E
20 DEGREES 115 TNOM

D BAND 14DBM OUTPUT

¢/ Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -78.15 dBm VBW 200 kHz
13.4 dBm 2.34400000 GHz SWT 76 ms Unit dBm
13.4
10 33.4 @B Offset Y1171 _78l 15 dBRm
LINIT CHEGK : PASSED A

2.34400p000 GHz

CH [PWR 14].06 dBm

. ACH Up -54].96 dBm

W ACH Low -54].37 dBm
L IMIT CHEOK: PASSED

-10

-20

-30

Ty| H=helvinta: Ks

/ \

-60 / \.\\ 1

-0 | ot
Cp WW
Ccp
L, it ] 1 A
C

-80 ; J'AUNQMAM
-86.6
Center 2.347 GHz 1 MHz~ Span 10 MHz
Date: 15.5EP. 2005 (08:44:30
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

20DEGREES TMIN

& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -76.54 dBm VBW 200 kHz
13.4 dBm 2.34400000 GHz SWT 7’6 ms Unit dBm
13.4
10 33.4 @gB Offset viI[rT17] 761 54 4dBRm
LIPIT CHEFK : PASSED A
2.34400000 GHz
CH |PWR 13[.97 dBm
0 ACH Up -54{.395 dBm
ACH Low -54{.53 dBm
_10 L IMIT CHEOK . PASSED
-20
-30

Jy/lj| SERESIVARYAY: AN

/

-70 - =]
M/A/‘([ cp
Y C]
PR TV OTLE s B i

-80
cl1
-86.6
Center 2.347 GHz 1 MHz~ Span 10 MHz
Date: 19.5EP.2005 09:45:17
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

20DEGREES TMAX

& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly _78.03 dBm  VBW 200 kHz
13.4 dBm 2.34400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 gB Offset vilrT17 78l 02 ARm
CTATT CAE§R = PHSSED A
2.34400p00 GHz
CH |PUR 14).07 dBnm
0 ACH Up 5503 dbn
ACH Low _54.48 dBnm
_10 LIMIT CHEde . paccEn
-20
_30

T5| E=huelvinti: Ks

/

-60

A 1, -
Cp

mmwwm’l i W\‘«WAM@

-80
cl1
-86.6
Center 2.347 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 (08:42:47
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

50C
& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -78.89 dBm VBW 200 kHz
13.4 dBm 2.34400000 GHz SWT 7’6 ms Unit dBm
13.4
10 33.4 @gB Offset viI[rT17] 781 99 4Rm
LIPIT CHEFK : PASSED A
2.34400000 GHz
CH |PWR 13[.54 dBm
0 ACH Up -54{.80 dBm
ACH Low -54{.32 dBm
_10 L IMIT CHEOK . PASSED
-20
-30

l;)| H=he IwinviY: Ks

-60 \1
) L cyl
-70 =]

CPp
7BDNM1\V\NW cl? KMME
cl1
-86.6
Center 2.347 GHz 1 MHz~ Span 10 MHz
Date: 12.5EF.2005 10:35:089
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

40C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Lul _78.37 dBm  VBW 200 kHz
13.4 dBm 2.34400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 @gB Offset A AH N 78l 37 4BRm
CTATT CAE§R = PHSSED A
2.34400p00 GHz
CH |PUR 13.92 dBnm
0 ACH Up 54160 dBn
ACH Low -53.90 dBnm
_10 LIMIT CHEde . paccEn
-20
_30

TS| E=hiolrintaN: Ks
_50 .

T/ s
0 N \ |, <4t

L) cyw
cp

v
C

-86.6

Center 2.347 GHz 1 MHz/ Span 10 MHz

Date: 152.5EP. 2005 11:18:48
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

30C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly _78.36 dBm  VBW 200 kHz
13.4 dBm 2.34400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 gB Offset vilrT17 70l 26 ARm
CTATT CAE§R = PHSSED A
2.34400p00 GHz
CH |PUR 13.93 dBnm
0 ACH Up 5502 dbn
ACH Low _54/.54 dBm
_10 LIMIT CHEde . paccEn
-20
_30

TS| E=hiolrintaN: Ks
/ \
-60 A/ ‘\
~70 4 CL\N 1

cp uk,\m
7BDV\W‘\W\)VM c 11 T W\/\mﬁﬁj&u&&w

cl1
-86.6
Center 2.347 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 12:40:16
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Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

10C
& Marker 1 [T1] RBW 20 kHz RF Att 0 db
Ref Lvl -77.38 dBm VBW 200 kHz
13.4 dBm 2.34400000 GHz SWT 76 ms Unit dBm
13.4
10334 ¢B Offset Yel[rT1] _ 280 4Bm
LIPIT CHEFK : PARSSED A
2.34400000 GHz
CH [PWR 14(.26 dBm
0 ACH Up —541.50 dBn
ACH Low -54.21 dBm
_10 LIMIT CHEOK: PASSED
-20
-30
YYs| A=RuelvintaY: s\
-50 \\
-60 [ \,h
JL \ cy!
-70 ot
B
Cp
ool s b N | T RENTIIY
cl1
-86.6
Center 2.347 GHz 1 MHz/ Span 10 MHz
Date: 159.5EP. 2005 13:27:30
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

0C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Lul _78.77 dBm  VBW 200 kHz
13.4 dBm 2.34400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 @gB Offset A AH N _78 dBm
CTATT CAE§R = PHSSED A
2.34400p00 GHz
CH |PUR 14).09 dBnm
0 ACH Up ~55. 10 dBn
ACH Low _54/.83 dBnm
_10 LIMIT CHEde . paccEn
-20
_30

T5| E=huelvinti: Ks

: / |
il ol

-80 w
cl1
-86.6
Center 2.347 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 13:48:05
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1
EQUIPMENT: 2305 — 2360 LMX E
-10C
Marker 1 [T1] RBW 20 kHz RF Att 0 db
Ref Lvl ~79.27 dBm VBW 200 kHz
13.4 dBm 2.34400000 GHz SWT 76 ms Unit dBm
13.4
10 33.4 gB Offset YilrT717 _7al 27 dRm
TTATT CREJK  PASSED A
2.34400000 GHz
CH |PWR 14].19 dBm
0 ACH Up 5563 dbn
ACH Low _55.17 dBm
-10 LIMIT CHEOK - PAaSCED
-20
-30
_aglaroznads
_50 \\'\L\l
20 ‘A] | cyl
- M Ccy
cp
cp
-80 —1-
cl1
_86.6
Center 2.347 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 14:19:33
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-20C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Lul ~76.29 dBm  VBW 200 kHz
13.4 dBm 2.34400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 @gB Offset A AH N _76l 29 4R~
CTATT CHERR = PHSSED A
2.34400p00 GHz
CH |PUR 14).00 dBnm
0 ACH Up 5564 dbn
ACH Low _55.44 dBm
_10 LIMIT CHEde . paccEn
-20
_30

T5| E=huelvinti: Ks

ZZ ] )
i L

-70 =
I cp 1 Mmu

-80 —1-
cl1
-86.6
Center 2.347 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 14:50:17
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-30C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly ~76.69 dBm  VBW 200 kHz
13.4 dBm 2.34400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 gB Offset vilrT17 76l e ARm
CTATT CAE§R = PHSSED A
2.34400p00 GHz
CH |PUR 14).12 dBnm
0 ACH Up 58], 76 dBn
ACH Low _56(.90 dBm
_10 LIMIT CHEde . paccEn
-20
_30

T5| E=huelvinti: Ks

f \

\

cl1
-86.6
Center 2.347 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 16:05:27
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E
20 DEGREES 115 TNOM

D BAND 24DBM OUTPUT

Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl ~75.95 dBm VBW 200 kHz
13.4 dBm 2.34400000 GHz SWT 76 ms Unit dBm
4
13@ 33.4 UB Offset v lrTin e
CIAIT CHEJK : P&ASSED A
2.34400000 GHz
CH |PWR 23.69 dBm
o ACH Up ~14].40 dBm
ACA Low -13.97 dBm

LIMIT CHEOK . DASSED

-10

-20

-30

_aplR12z00ds | )‘P‘/\/ w\\kA

i M
l

-60 \
cy!
. M 1 h}
M b Moy,
cp
-80 cl1
cl1
-86.6
Center 2.348 GHz 1 MHz~ Span 10 MHz
Date: 15.5EP. 2005 08:35:19
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

20 DEGREES TMIN

Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
05’ Ref Lyl ~76.71 dBm  VBW 200 kHz

13.4 dBm 2.34400000 GHz  SWT 76 ms Unit dBm

135 33.4 UB Offset vi |y _zal 71 apa
CTATT CHE§R = PHSSED A

2.34400p00 GHz

CH |PUR 23.72 dBnm

0 ACH Up ~14/.56 dBn

ACH Low ~14/.28 dBnm

_10 LIMIT CcHEOK . PASSED

-20

T .

-60

P—

cy1 qﬂkmbk
~70 T CT
,MWW cp
cp

-80 —
cl1
-86.6
Center 2.348 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 08:38:289
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

20 DEGREES TMAX

Marker 1 [T1] RBU 20 kHz RE Att 0 d8
Ref Lvl ~76.76 dBm VBW 200 kHz
13.4 dBm 2.34400000 GHz SWT 76 ms Unit dBm
4
13&] 33.4 @B Offsét vilrTog 26l 726 aBn
CIMIT CHEdk  © PAGSED A
2.34400p00 GHz
CH |PWR 23.54 dBm
o ACH Up ~14].86 dBm
ACA Low ~14/.31 dBnm
-10 LIMIT CHEOK - PACSSEN

-20

-30
_aglE12znad S | APUU u\\AA
-50 U ) U\A
_60 |ﬂ\ ﬁqkki“u
0 M | cy1
m |
Cp

—

-80 cl1
clt
-86.6
Center 2.348 GHz 1 MHz~ Span 10 MHz
Date: 15.5EP.2005 09:39:52
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

50C
& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -75.25 dBm VBW 200 kHz
13.4 dBm 2.34400000 GHz SWT 7’6 ms Unit dBm
13.4
10 33.4 dB Offset viI[rT17] 751 25 4BRm
LIPIT CHEFK : PASSED A
2.34400000 GHz
CH |PWR 23[.81 dBm
0 ACH Up -13[.64 dBm
ACH Low -13[. 45 dBm
_10 L IMIT CHEOK . PASEED
-20

Va M,

AL i

-60
A cy!
=70 T
M cp
CPp
-80 cll
cl1
-86.6
Center 2.348 GHz 1 MHz~ Span 10 MHz
Date: 12.5EP.2005 10:31:42
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MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

40C
& Marker 1 [T1] RBW 20 kHz RF Att 0 db
Ref Lvl -75.70 dBm VBW 200 kHz
13.4 dBm 2.34400000 GHz SWT 76 ms Unit dBm
13.4
10334 9B Offset Yel[rT1] —78l 70 4B
LIPIT CHEFJK : PRSSED A
2.34400000 GHz
CH [PWR 23[.96 dBm
0 ACH Up —13]. 41 dBn
ACH Low -13].06 dBm
_10 LIMIT CHEOK: PASSED
-20
-30 .V/‘“A \0\/\,4‘.
YYs| A=Ruelvinta:As l
50 NAUAM U(\kﬂ
u‘ﬂf{ﬂ M,
(\/‘r‘/ cyl MD{L
-70 { oyt v""l'
WMV cp W\M
Cp
-80 —
cl1
-86.6
Center 2.348 GHz 1 MHz/ Span 10 MHz
Date: 159.5EP. 2005 11:17:28
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

30C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly _78.36 dBm  VBW 200 kHz
13.4 dBm 2.34400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 gB Offset vilrT17 70l 26 ARm
CTATT CAE§R = PHSSED A
2.34400p00 GHz
CH |PUR 13.93 dBnm
0 ACH Up 5502 dbn
ACH Low _54/.54 dBm
_10 LIMIT CHEde . paccEn
-20
_30

TS| E=hiolrintaN: Ks
/ \
-60 A/ ‘\
~70 4 CL\N 1

cp uk,\m
7BDV\W‘\W\)VM c 11 T W\/\mﬁﬁj&u&&w

cl1
-86.6
Center 2.347 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 12:40:16
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Nemko

Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

10C
& Marker 1 [T1] RBW 20 kHz RF Att 0 dB
Ref Lvl -73.83 dBm VBW 200 kHz
13.4 dBm 2.34400000 GHz SWT 7’6 ms Unit dBm
13.4
10 33.4 dB Offse¢t vilrT1 78l a3 AR~
LIPIT CHE(GK o PRSSED A
2.34400000 GHz
CH |PWR 24(. 14 dBm
0 ACH Up ~13.60 dBn
ACH Low -13[.24 dBm
_10 LIMIT CHEOK: DAGEED
-20
M N,
_aglarozoads I”}‘M‘ v\‘\l/\
Al b,
1 “
-50 AWU U\\J\
_B0 Aﬂ J«%l
cy1
-70 T
cp
cp
-80 —
cl1
-86.6
Center 2.348 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP. 2005 13:26:02
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

0C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
Ref Lvl -75.79 dBm VBW 200 kHz
13.4 dBm 2.34400000 GHz SWT 76 ms Unit dBm
13.4
10 33.4 dB Offs¢t YilrT717 78l 79 4R,
CIPTT CAEQR  : PASSED A
2.34400p00 GHz
M CH [PWR 24[.06 dBm
0 ACH Up —14[.23 dbn
ACH Low ~13.76 dBm
_10 LIMIT CHEQK - BASCED
-20

_aglarozoads pﬁﬁ“ﬁfd uw‘km
50 ”'m

)
ﬁfﬁ”lm cyl
-70 e =T
T 1
cp

—

-80 —
cl1
-86.6
Center 2.348 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 13:49:289
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-10C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Lul _77.67 dBm  VBW 200 kHz
13.4 dBm 2.34400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 dB Offse¢t A AH N _ 57 dBm
CTATT CHERR - PHSSED A
2.34400p00 GHz
CH |PUR 24{.00 dBm
0 ACH Up —14.96 dBn
ACH Low ~14.43 dBnm
_10 LIMIT CcoeEde . paccEn
-20

W

_aoleT2700ds . Ava s
Wl N

cyl deUmA‘

-70 cyT v
Cp |
cp
-80 cl1
cl1
-86.6
Center 2.348 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 14:18:14
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Nemko Dallas

FCC PART 27, SUBPART C

MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-20C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
&5 Ret Ly ~72.83 dBm  VBW 200 kHz
13.4 dBm 2.34400000 GHz  SWT 76 ms Unit dBm
13.4
10 33.4 dB Offs¢t A AH N 72l 83 4Rm
CTATT CHERR - PHSSED A
2.34400p00 GHz
CH |PUR 2416 dBnm
0 ACH Up ~14[.58 dBbn
ACH Low ~14/.07 dBnm
_10 LIMIT CcoEde . paccEn
-20
-30 /N/ LM

DT270AAC | MFUM ‘\\*L

-40

il

i

.

-50 \J
50 | 'lﬁ Iy
cy!
-/0F CT
Cp |
cp
-80 —
cl1
-86.6
Center 2.348 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 14:51:32
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MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

-30C
& Marker 1 [T1] RBW 20 kHz  RF Att 0 dB
Ref Lvl _76.48 dBm VBW 200 kHz
13.4 dBm 2.34400000 GHz SWT 76 ms Unit dBm
13.4
10 33.4 dB Offs¢t YilrT717 _78l 48 AR~
CIPTT CAEQR : PASSED A
2.34400p00 GHz
\W‘V\) CH [PWR 24{.17 dBm
0 ACH Up ~15[.38 dBn
ACH Low ~14.66 dBm
_10 LIMIT CHEQK - BASCED
-20
M/ I

YYs| A=Ruelvinta:As V\‘\A
! 4
L kll
-60 MVM‘/\P’ W\A&L
-70 VA _ cyl
Ccp
cp

-50

—

-80 —
cl1
-86.6
Center 2.348 GHz 1 MHz/ Span 10 MHz
Date: 15.5EP.2005 16:03:13
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Nemko Dallas

FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

Section 8. Test Equipment List
Manufacturer Calibration | Calibration
Nemko ID Description Model Number Serial Number Date Due
Storm
1484 Cable 2.0-18.0 Ghz PR90-010-072 N/A 08/26/04 02/26/06
Storm
1485 Cable 2.0-18.0 Ghz PR90-010-216 N/A 08/02/04 02/26/06
A.H. Systems
993 Horn antenna SAS-200/571 XXX 08/01/05 08/01/07
Schaffner-Chase
1480 Bilog Antenna CBL6111C 2572 CalNotReq N/A
Astrolab
1081 CABLE 2m 32027-2-29094-72TC N/A CBU NA
Omni Spectra
1472 20db Attenuator DC 18 Ghz 20600-20db NONE CBU N/A
NARDA
1055 DUAL DIRECTIONAL COUPLER 3022 73393 Cal Not Req N/A
MCL Inc.
1471 10 db Attenuator DC 18 Ghz BW-S10W2 10db-2WDC NONE CBU N/A
ROHDE & SCHWARZ
1036 SPECTRUM ANALYZER FSEK30 830844/006 03/22/04 03/23/06
Hewlett Packard
1464 Spectrum analyzer 8563E 3551A04428 01/14/05 01/15/07
ENVIROTRONICS
283 Environmental Chamber with controller # 1189006 SH27 & 2030-22844 129010083 04/22/03 04/21/04
MEGAPHASE
1629 CABLE, 6 ft 10311 1GVT4 N/A CBU N/A
Astrolab
1081 CABLE 2m 32027-2-29094-72TC N/A CBU N/A
FLUKE
619 THERMOMETER 51 4520028 09/16/04 09/16/05
Nemko
2076 Cable None None 04/28/06 04/28/06
Midwest Microwave
1561 Attenuator 10db 392-10 NONE CBU N/A
Midwest Microwave
1562 Attenuator 10db 392-11 NONE CBU N/A
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EQUIPMENT: 2305 — 2360 LMX E

Section 9. Test Details
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

NAME OF TEST: RF Power Output PARA. NO.: 2.1046

Method Of Measurement:
Antenna Conducted:
The rms power at antenna terminals is measured using a Power Meter. Power output is measured
with the maximum rated rf output level.
E.LR.P.:
Peak EIRP is calculated based on the following:
RMS rf Output Power at antenna terminals: +28 dBm (nominal)
Peak to Average Ratio of rf waveform: 6 dB
Antenna gain (nominal): 5 dBi

Peak EIRP is:

+28 dBm + 6 dB + 5 dBi = +39 dBm (8 watts)
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.1049

Method Of Measurement:

Adjacent Band Emissions:
A portion of the transmitted signal is coupled to a Spectrum Analyzer with a resolution bandwidth
of at least 1% of the fundamental bandwidth of the transmitted carrier. A carrier is has a
bandwidth of 500 kHz, thus the minimum resolution bandwidth used is 5 kHz.

Out-of-Band Emissions:
A portion of the transmitted signal is coupled to a Spectrum Analyzer with a resolution bandwidth
of at least 1 MHz.

The limits are expressed as attenuation below carrier level thus the relative ACP function of the
spectrum analyzer is used to show compliance.

The appropriate emission limit is applied to the output waveform to verify compliance.
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

NAME OF TEST: Spurious Emission at Antenna Terminals PARA.NO.: 2.1051

Antenna Conducted:
Method Of Measurement:

Adjacent Band Emissions:
A portion of the transmitted signal is coupled to a Spectrum Analyzer with a resolution bandwidth
of at least 1% of the fundamental bandwidth of the transmitted carrier. A carrier is has a
bandwidth of 500 kHz, thus the minimum resolution bandwidth used is 5 kHz.

Out-of-Band Emissions:
A portion of the transmitted signal is coupled to a Spectrum Analyzer with a resolution bandwidth
of at least 1 MHz.

The limits are expressed as attenuation below carrier level thus the relative ACP function of the
spectrum analyzer is used to show compliance.

The appropriate emission limit is applied to the output waveform to verify compliance.
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Nemko Dallas FCC PART 27, SUBPART C
MULTIPOINT DISTRIBUTION SERVICE
PROJECT NO.:5L0360RUS1

EQUIPMENT: 2305 — 2360 LMX E

NAME OF TEST: Field Strength of Spurious Radiation PARA. NO.: 2.1053 |

The antenna is detachable from the transmitter, thus it is removed and replaced with a 50 ohm
load.
Emissions are measured up to the 10™ harmonic of the highest transmit frequency that the
transmitter is capable of producing.

E. LR.P.

If the antenna is detachable from the circuit then the antenna is replaced with a 50 ohm load for
this test.. The EIRP is measured using the substitution antenna method of measurement as
described in EIA/TIA 603B. The field strength of the emission is measured using a RBW setting
on the spectrum analyzer greater than the 20 dB bandwidth of the transmitted waveform. The
EUT is then replaced with an antenna with known gain relative to either a dipole or an isotropic
radiator. A signal generator is used to feed the substitution antenna until the previously
measured field strength level is obtained. The level of signal needed to drive the substitution
antenna to obtain the previously measured field strength is the eirp.
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Nemko Dallas FCC PART 27, SUBPART C
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EQUIPMENT: 2305 — 2360 LMX E

J

NAME OF TEST: Frequency Stability 2.1055

Method Of Measurement:
Frequency Stability With Voltage Variation:

The E.U.T. is placed in an environmental chamber and allowed to stabilize at +20 degrees Celsius
for at least 15 minutes. The spectrum is plotted to determine if the fundamental frequency
remains within the specified limits in the authorized band. The procedure is repeated at 85 STV,
100% S.T.V. and 115% S.T.V. with the temperature at 20 degrees Celsius.

Frequency Stability With Temperature Variation:
The input voltage to the E.U.T. is set to S.T.V. and the temperature of the environmental chamber

is varied in 10 degree steps from -30 degrees C to +50 degrees C. The E.U.T. is allowed to
stabilize at each temperature and the spectrum is plotted at each temperature.

Page 190 of 194
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PROJECT NO.:
ANNEX B
EQUIPMENT:
FCC ID:

Section 10. Test Diagrams
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Nemko Dallas

FCC PART 21, SUBPART K
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PROJECT NO.:
ANNEX B
EQUIPMENT:
FCC ID:
Para. No. 2.1046 - R.F. Power Output
ATTENUATOR
EUT [ | POWER
METER
POWER
SENSOR
Para. No. 2.1049 - Occupied Bandwidth
DIRECTIOMNAL
COUPLER
EUT SPECTRUM
ANALYZER
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Nemko Dallas

FCC PART 21, SUBPART K
MULTIPOINT DISTRIBUTION SERVICE

PROJECT NO.:
ANNEX B
EQUIPMENT:
FCC ID:
Para. No. 2.1051 - Spurious Emissions at Antenna Terminals
DIRECTIONAL
COUPLER
EUT SPECTRUM
ANALYZER
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PROJECT NO.:
ANNEX B
EQUIPMENT:
FCC ID:
Para. No. 2.1053 - Field Strength of Radiation
3 METERS
SEARCH ANTENNA S
VARIABLE
0.8 METER EU.T. SEARCH

NON-CONDUCTING HEIGHT (1 TO 4 m)

TURN-TABLE

%
TO TEST RECEIVER/SPECTRUM
ANALYZER

Para. No. 2.1055 - Frequency Stability

SPECTRUM
ANALYZER
POWER
ATTENUATOR SENSOR
EUT POWER
— METER
DIRECTIONAL
COUPLER
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